TennantTrue® Parts
IRIS® a Tennant Technology
1-Step®
Smart- Fill® Automatic Battery

Pﬁi’HlUM—lOlg

North America / International

S16

(Battery)

Rider Sweeper
Parts Manual

9045325
Rev. 01 (6-2021)



I

. 0
POWER EQUIPMENT

Ref

Description

Qty.

Tie, Cable

Bracket WIdt, Lpg Mount
Latch Assy, Lpg Tank Mtg, W/Nut
Nut Adjustable, Lpg Tank Mtg

Bracket, Vaporizer

Vaporizer, LPG

G NIRRT I N

1.
2.
3.

EN| 4

. Identify the part number and quantity.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.
(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344-2650

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

MaxPro2™, VarioHeight™, Eco-Mode ™, Thermo-Sentry ™, Perma-Filter™, Duramer™, and FiberShield™ are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2020, 2021 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

NA
General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.
1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg(=10pc)] 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377537 (000000- ) lIron Gray S/G Enamel12.80z[Icm101-00517] 1
1238116 (000000- ) Filter, Dust, Panel 4.2 X 19.2 X 26.0 1
1070587 (000000- ) Battery, Wet, 06vdc 0360ah, W/ Cart [Tr] 6
361144 (000000- ) Key, Ignition, Sgl 1
1054100 (000000- )  Wheel, 04.0d 2.56w 0.41b 4
v 9045109 (000000- ) Belt Kit, Swp, Ci 1
A 1246931 (000000- ) Belt, Drive, 34.31 [Pj09] 1
A 1223084 (000000- ) Tool, Installation, Belt 1
A 09164 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
1252213 (000000- ) Skirt Assy, Front [Sand] 1
1252460 (000000- ) Skirt, Swp 2
1244952 (000000- ) Skirt, Recirculation 1
1240032 (000000- ) Skirt, Swp, Rear 1
1245246 (000000- ) Skirt, Swp, Rh 1
1245247  (000000- ) Skirt, Swp, Lh 1
1247760 (000000- ) Skirt, Brush, Side 1
1249320 (000000- ) Skirt, Front 1
1240417  (000000- ) Skirt, Door 2
1248082 (000000- ) Skirt, Front 1
1240796 (000000- ) Filter, Hepa, 21.16 X 7.50 X 4.25 1
1249621 (000000- ) Skirt, Swp, Rh [Carpet] 1
1249622 (000000- ) Skirt, Swp, Lh [Carpet] 1
1255297 (000000- ) Skirt Assy, Front [Light Litter] 1

S16 9045325 (5-2021) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

S16 9045325 (10-2020)



STANDARD PARTS

Contents Page
Fig. 1 - ReplacementBrushes ................ 2-2
Fig. 2- Main Frame Group .................. 2-4
Fig. 3- Shrouds Group ...................... 2-6

Fig. 4 - Front Cover and Directional Pedal Group 2-8
Fig. 5 - Steering and Instrument Panel Group . 2-10

Fig. 6 - Seat Support Group ................ 2-12
Fig. 7 - Standard SeatKit................... 2-14
Fig. 8 - Deluxe SeatKit .................... 2-16
Fig. 9 - Drive Wheel and Rear Wheels Group . 2-18
Fig. 10 - Main Brush Drive Motor Group ... ... .. 2-20
Fig. 11 - Main Brush Drive Idler and Lift

Arm Group .......cooiiiiiii 2-22
Fig. 12 - Main Brush Lift Group .............. 2-24
Fig. 13 - Main Brush Front Flap Group ........ 2-26
Fig. 14 - Main Brush Skirts Group ............ 2-28
Fig. 15 - Side Brush Group, Right Hand . ...... 2-30
Fig. 16 - Hopper Group, Low Dump .......... 2-32
Fig. 17 - Hopper Filter Box Cover Group ...... 2-34
Fig. 18 - Hopper Vacuum Fan Group ......... 2-36
Fig. 19 - Hopper Filter Box Housing Group .... 2-38
Fig. 20 - Hopper Group, High Dump .......... 2-40

Fig. 21 - Hopper Lift Arms Group, High Dump .. 2-42
Fig. 22 - Hopper Hydraulic Lift Cylinder

Group, HighDump ................ 2-44
Fig. 23 - Electrical Circuit Board Group ....... 2-46
Fig. 24 - Electrical Box Group . ... ............ 2-48
Fig. 25 - Electrical Box Wiring Group ......... 2-50
Fig. 26 - Battery Tray and Cable Group,

Wet, 36V, 360Ah .................. 2-52
Fig. 27 - Wire Harnesses Group ............. 2-54
Fig. 28 - Electrical Schematic ................ 2-66
Fig. 29 - Label Group ...............ont. 2-74

S16 9045325 (6-2021) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes

2-2 S16 9045325 (9-2020)



STANDARD PARTS

355043

Fig. 1 - Replacement Brushes

Ref. Part No. Serial Number Description Qty.
1 1240255 (000000- ) Brush, Sweep, 32.4l, 06dr, Polypropylene, Spiral 1
1 1254155 (000000- ) Brush, Sweep, 32.4l, Spiral, Polypropylene and Wire 1
[Bronze]
1 1255809 (000000- ) Brush, Sweep, 32.41, 06sr, Natural Fiber, Spiral 1
2 1239052 (000000- ) Brush, Sweep, 32.41, Window, Polypropylene, Spiral 1
3 1239051 (000000- ) Brush, Sweep, 32.4l, Wedge, Polypropylene, Spiral 1
4 1225549 (000000- ) Brush, Disk, Sweep, 20.0d, Polypropylene 1

S16 9045325 (6-2021) 2-3



STANDARD PARTS

Fig. 2 — Main Frame Group

S16 9045325 (6-2021)

2-4



STANDARD PARTS

357000 - NA
Fig. 2 — Main Frame Group
Ref. Part No. Serial Number Description Qty.
1 1239270 (000000- ) Frame Widt, Main [S16] 1
2 1054100 (000000- )  Wheel, 04.0d 2.56w 0.41b 4
3 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 4
4 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 4
5 370181 (000000- ) Screw, Hex, M10x1.50x25, 10.5 21
6 32492 (000000- ) Washer, Flat, 0.38, Std 21
7 1251372 (000000- ) Bracket Widt, Bulkhead 1
8 1251299 (000000- ) Plate, Raceway 1
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
10 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 5
11 1248410  (000000- ) Plate, Stop, Door, Brush 1
12 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 4
13 1057780 (000000- ) Horn, 36vdc, 110dba 1
14 1210711 (000000- ) Tread, Non-Skid-Step, 5.5w 13.8l 2
15 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
16 21168 (000000- ) Plug, Hole, Rnd, 0.25h 0.8, Brb, Nyl 8
17 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 23
18 1239262 (000000- ) Door Widt, Brush 1
19 1245009 (000000- ) Bracket, Door Latch Horiz 1
20 398806 (000000- ) Latch 1
21 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 76888 (000000- ) Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl 1
23 1235955 (000000- ) Tower Widt, Ld, Left (Low Dump Only) 1
24 1235956 (000000- ) Tower WiIdt, Ld, Right (Low Dump Only) 1
25 9045085 (000000- ) Tower Widt, Left, Afmkt [S16 Na] (High Dump Only) 1
25 9045087 (000000- ) Tower Widt, Left, Afmkt [S16 Jp] (High Dump Only) 1
26 9045082 (000000- ) Tower WiIdt, Right, Afmkt [S16 Na] (High Dump Only) 1
26 9045084 (000000- ) Tower Widt, Right, Afmkt [S16 Jp] (High Dump Only) 1
27 1238485 (000000- ) Block, Pye, 0.44 X 2.0 X 12.6, Hdpe (High Dump Only) 2
28 07810 (000000- ) Screw, Flt, Soc, M8 X 1.25 X 25, 10.9 (High Dump Only) 6
29 09570 (000000- ) Clamp,Cable, Stl, 0.90d X 0.62w, 1hole 2
30 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
31 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 33807 (000000- ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 5
33 71579 (000000- ) Strap, Static, W/Grommet, .19 1.1w 25.0 1
34 40758 (000000- ) Chain, Coil, Str, 2/0, 06.91 05 Link 1
35 41141 (000000- ) Wasbher, Lock, Int-Ext, 0.31 1
36 1072816 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1
37 1255971 (000000- ) Pad Set, Wear 1

S16 9045325 (6-2021) 2-5



STANDARD PARTS

Fig. 3 — Shrouds Group

S16 9045325 (9-2020)

2-6



STANDARD PARTS

357027

Fig. 3 — Shrouds Group

Ref. Part No. Serial Number Description Qty.
1 9045077 (000000- ) Cover, Side, Rh, Afmkt, Std [S16] 1
1 9045097 (000000- ) Cover, Side, Rh, Afmkt, Emea/Jpn [S16] 1
2 9045066 (000000- ) Cover, Side, Lh, Afmkt, Std [S16] 1
2 9045096 (000000- ) Cover, Side, Lh, Afmkt, Emea/Jpn [S16] 1
3 1245421 (000000- ) Plate, Cover, Side 3
4 1248941 (000000- ) Plate, Cover, Front Rh 1
5 398806 (000000- ) Latch 2
6 1208748 (000000- ) Plate, Latch [T17] 2
7 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8

S16 9045325 (6-2021) 2-7



STANDARD PARTS

Fig. 4 - Front Cover and Directional Pedal Group

2-8 S16 9045325 (9-2020)



STANDARD PARTS

357002 - NA
Fig. 4 - Front Cover and Directional Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1218569 (000000- ) Channel WiIdt, Steering, Pntd 1
2 1200253 (000000- ) Pedal Assy, Accelerator, Brake (See Breakdowns) 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
v 4 9045092 (000000- ) Panel, Access, Front, Afmkt [S16] 1
A 5 398806 (000000- ) Latch 1
v 4 9045094 (000000- ) Panel, Access, Front, Afmkt [S16 Jp] 1
A 5 398806 (000000- ) Latch 1
6 19676 (000000- ) Cable, Glv .09d 013.0l .38eye /.38eye 1
7 9010928 (000000- ) Shroud, Front, Afmkt [T12] 1
8 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 5
9 32491 (000000- ) Washer, Flat, 0.31, Std 5
10 1202868 (000000- ) Clip, Tie, 0.25d, Plstc 7
11 1218104 (000000- ) Controller, Drive [T12] 1
12 19066 (000000- ) Washer, Flat, 0.25B 0.56D, .05, PI, 10 4
13 06938 (000000- ) Screw, Pan, Phl, M5X0.80 X 40, 4.8 4
14 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
15 1201212 (000000- ) Bracket, Ele, Cb [T12] 1
16 1201864 (000000- ) Label, Circuitbreaker 1
17 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
18 1052120 (000000- ) Inductor, 25Mmid [218 Imp At 25Mhz] (Australia Only) 1
19 1052123 (000000- ) Inductor, 18Mmid [156 Imp At 25Mhz] (Australia Only) 1
20 370181 (000000- ) Screw, Hex, M10x 1.50 x 25, 10.5 4
21 32492 (000000- ) Washer, Flat, 0.38, Std 4
22 1064188 (000000- ) Circuitbreaker, 15.0A, Resetable 1
23 74409 (000000- ) Seal, Lip, 90, 1.3w . Grip 050.0l 1
24 1031613 (000000- ) Seal, Afmkt, Bulb, Str, .75d F/07ga 01ft 1
25 1064184 (000000- ) Circuitbreaker, 02.5A, Resetable 1

S16 9045325 (6-2021) 2-9



STANDARD PARTS

Fig. 5 - Steering and Instrument Panel Group

20 Nm (15 ft Ib) 24

2-10 S$16 9045325 (6-2021)



STANDARD PARTS

357009

Fig. 5 — Steering and Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
1 1202600 (000000- ) Shaft Assy, Steering, Basic 1
2 1201253 (000000- ) Bracket, Mtg, Brg 1
3 1205753 (000000- ) Bracket WIdt, Sppt, Brg 1
4 223065 (000000- ) Bearing, Fing, 2hole, 0.75b [Nyl] 2
5 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
6 32491 (000000- ) Washer, Flat, 0.31, Std 8
7 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
8 1036490 (000000- ) Wheel, Steering, 14.0d, Taper Bore 1
9 00912 (000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
10 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
11 32493 (000000- ) Washer, Flat, 0.50, Std 1
12 1038966 (000000- ) Cap, Wheel, Steering 1
13 26428 (000000- ) Ring, Retaining, Ext, 0.75D, Hd 1
14 09570 (000000- ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
15 1249854 (000000- ) Panel Widt, Console, Lh 1
16 1247443 (000000- ) Label, Opertnl, Console, Lh [S16] 1
17 377084 (000000- ) Switch, Rocker, Prgrsv 1
v 18 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (000000- ) Key, ignition, Sgl 1
19 82226 (000000- ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
20 1011735 (000000- ) Switch, Safety, Shutoff 1
21 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
22 140825 (000000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 5
23 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 4
24 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
25 1057554 (000000- ) Bearing, Fing, 2hole, 0.75b 1
26 1064038 (000000- ) Gauge, Hourmeter, 05-277 Volt, Ac / Dc 1
v 9045253*  (000000- ) Circuitboard Kit, W/O Telem, Ci [S16] 1
A 27 41140* (000000- ) Washer, Lock, Int-Ext, 0.25 1
A 28 1248505* (000000- ) Circuitboard Assy [Chui, User Interface] 1
AV 9045263*  (000000- ) Membrane Kit, Ci [S16] 1
AA 29 1249459*  (000000- ) Panel, Overlay [Jetmore Membrane] 1
AA 30 1239539*  (000000- ) Plate, Console, Rh Spacer 1
AA 31 1244647*  (000000- ) Gasket, Dash, Rh 1
A 32 (09739* (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 8
A 33 1252810* (000000- ) Spacer, Plstc, 0.20b 0.32d 0.471, Nyl 8
A 34 222267* (000000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 5
A 35 1228665* (000000- ) Cable [Usb, Mini-B, Male 90d, Female] 1
A 36 1253226*  (000000- ) Cover, Console, Rh 1
A 37 1254034* (000000- ) Bracket, Retainer, Console, Rh 1
A 38 1071856*  (000000- ) Spacer, 0.39b, 0.50d, 0.12 3
A 39 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
A 40 01684* (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
A 41 1074344*  (000000- ) Harness, Ele [Ring With .250m Tail] 1
42 1253149 (000000- ) Gasket, Shaft, Steering 1
43 1223393 (000000- ) Switch, Rocker, Dpdt, On / None / On 1

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (6-2021) 2-11



STANDARD PARTS

Fig. 6 - Seat Support Group

S16 9045325 (6-2021)

2-12



STANDARD PARTS

357003 - NA
Fig. 6 - Seat Support Group

Ref. Part No. Serial Number Description Qty.
1 9011057 (000000- ) Plate Widt, Mtg, W/Label, Aftmkt, Na 1
1 9011058 (000000- ) Plate Widt, Mtg, W/Label, Aftmkt, JP 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 10
3 1200827 (000000- ) Link, Oprtr Station 2
4 1200828 (000000- ) Link, Oprtr Station 2
5 1201103 (000000- ) Link WiIdt, Oprtr Station 1
6 1202957 (000000- ) Grip, Handle, .25d .90I Yel 1
7 1202156 (000000- ) Sleeve, Flange 9
8 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 10
9 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 9
10 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
11 1200210 (000000- ) Channel WIdt, Seat 1
12 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
13 32520 (000000- ) Nut, Hex, Jam, .25-20 2
14 381962 (000000- ) Handle, Container 1
15 382726 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 25, 4.8 2
16 41178 (000000- ) Washer, Flat, 0.25, Fendr 2
17 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
18 9009632 (000000- ) Part Kit, Station, Oprtn, Plstc [2Pc=1Kit] 1
19 1242206 (000000- ) Angle, Support 1
20 09026 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss 4
21 1251979 (000000- ) Bracket WIdt, Seat, Spring, Mtg 1
22 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 7
23 32491 (000000- ) Washer, Flat, 0.31, Std 11
24 1251741 (000000- ) Plate Widt, Mtg, Sppt, Seat 2
25 1251316 (000000- ) Bracket, Sppt, Seat 1
26 1246136 (000000- ) Bracket, Support, Pump 1
27 39283 (000000- ) Screw, Hex, M10x1.50x25, 8.8 2
28 32492 (000000- ) Washer, Flat, 0.38, Std 2
29 1251919 (000000- ) Dampener, Linear, 5.0strk 1
30 1012878 (000000- ) Stud, Ball, .39d .31-18 2
31 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 2
32 1066720 (000000- ) Sleeve, P/M, 0.32b 0.44d 0.2 [430ss] 1
33 630446 (000000- ) Washer, Flat, 0.31b 0.75d .06, Nyl 2

S16 9045325 (6-2021) 2-13



STANDARD PARTS

Fig. 7 — Standard Seat Kit

2-14 S16 9045325 (6-2021)



STANDARD PARTS

357062

Fig. 7 - Standard Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9009834 (000000- ) Seat Kit, Std, Ci [T12] 1
A 1 1201894 (000000- ) Seat, Std [Milsco] 1
A 2 1077067 (000000- ) Track, N-Lkg, Seat, 12.5], No Stud 1
A 3 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
A 4 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
A 5 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 6 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 7 1048955 (000000- ) Switch, Seat, No [Delta 6440-04] 1
A 8 1077071 (000000- ) Track, Locking, 12.51, No Stud W/Handle 1
A 9 76955 (000000- ) Screw, Hex, .31-18 X 1.00, G5 4
A 10 1077073 (000000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4

S16 9045325 (6-2021) 2-15



STANDARD PARTS

Fig. 8 - Deluxe Seat Kit

S$16 9045325 (6-2021)

2-16



STANDARD PARTS

357004
Fig. 8 - Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9045202 (000000- ) Seat Kit, Deluxe, Ci [S16] 1
A 1 1202957 (000000- ) Grip, Handle, .25d .60l Yel 1
A 2 1012878 (000000- ) Stud, Ball, .39d .31-18 2
A 3 14464 (000000- ) Gas spring, 35Ib, 8.0strk 1
A 4 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
A 5 1025736 (000000- ) Latch 1
A 6 24199 (000000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
A 7 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2
A 8 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 9 1200999 (000000- ) Angle, Latch 1
A 10 1203958 (000000- ) Handle, Latch 1
A 11 32520 (000000- ) Nut, Hex, Jam, .25- 20 2
A 12 1203946 (000000- ) Bracket WIdt, Latch 1
A 13 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 80921 (000000- ) Bushing, Snap-In, 0.25b 0.31d 0.08th Nyl 2
A 15 1253493 (000000- ) Handle Widt, Latch, Seat 1
A 16 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
A 17 08085 (000000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
A 18 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
A 19 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
A 20 1205764 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.11 [430ss] 1
A 21 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 1
AV 22 1201428 (000000- ) Seat, DIx, W/ Armrests & Orange Seatbelt 1
AA 23 1248442 (000000- ) Seatbelt, Orange, Retractable, Afmkt 1
AA 24 1048955 (000000- ) Switch, Seat, No [Delta 6440- 04] 1
A 25 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
A 26 49177 (000000- ) Screw, Pan, Phl, .31- 18 X 1.00, G2 4
A 27 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 6
A 28 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 29 1077067 (000000- ) Track, N- Lkg, Seat, 12.5l, No Stud 1
A 30 1077071 (000000- ) Track, Locking, 12.5l, No Stud W/Handle 1
A 31 76955 (000000- ) Screw, Hex, .31-18 X 1.00, G5 4
A 32 1077073 (000000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4

S16 9045325 (6-2021) 2-17



STANDARD PARTS

Fig. 9 — Drive Wheel and Rear Wheels Group

2-18 S16 9045325 (9-2020)



STANDARD PARTS

357021
Fig. 9 — Drive Wheel and Rear Wheels Group

Ref. Part No. Serial Number Description Qty.

1 1200203 (000000- ) Steer-Control Assy, Wheel Drive [T12] (See Breakdowns) 1
(Obsolete, Replaced by 1256309)

1 1256309 (000000- ) Steer-Control Assy, Wheel Drive 1
2 1241485 (000000- ) Plate, Spacer, Top 1
3 1250375 (000000- )  Wheel Assy, Drive, Ac, W/ Brake 2
4 1239265 (000000- ) Plate Widt, Wheel, Axle 2
5 58366 (000000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
6 39283 (000000- ) Screw, Hex, M10x1.50x25, 8.8 8
7 41345 (000000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 4
8 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
10 32984 (000000- ) Washer, Lock, Int, 0.31 2
11 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
12 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
13 32491 (000000- ) Washer, Flat, 0.31, Std 2
14 1252221 (000000- ) Plate WIdt, Spacer, Bottom 1
15 1252222 (000000- ) Plate, Harness 1
16 1035684 (000000- ) Bolt, Carriage, M8 X 1.25 X 30 1
17 32492 (000000- ) Washer, Flat, 0.38, Std 8
18 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 (High Dump Only) 8
18 39284 (000000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 (Low Dump Only) 8
19 1059019 (000000- ) Ring, Retaining, Ext, 1.3750d 2
v 20 1060626 (000000- ) Tire Assy, Solid, 300mm X 100mm, Ure 2
A 21 9011872 (000000- ) Cap, Hub, Wheel [For 1060626] 1
A 22 24899 (000000- ) Bearing, Ball, 1.38b 2.83d 0.67w 2

S16 9045325 (6-2021) 2-19



STANDARD PARTS

Fig. 10 - Main Brush Drive Motor Group




STANDARD PARTS

Fig. 10 - Main Brush Drive Motor Group

357011

Ref. Part No. Serial Number Description Qty.
v 9045103 (000000- ) Drive Kit, Swp, Ci 1
A 1 1236830 (000000- ) Arm WIdt, Drive 1
A 2 1204881 (000000- ) Plug, Drive, Brush 1
A 3 1072816 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 2
A 4 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
A 5 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 6 1238477 (000000- ) Spacer, Brg 1
A 7 46390 (000000- ) Bearing, Ball, 0.79b 1.85d 0.55w 2
A 8 1237865 (000000- ) Shaft, Drive, Brush 1
9 1249068 (000000- ) Gasket, Belt, Cover 1
10 1238296 (000000- ) Cover, Belt 1
11 09770 (000000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 2
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
13 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 6
14 1204639 (000000- ) Sheave, 09grv, 4.13pd 0.75b [P]] 1
v 9045109 (000000- ) Belt Kit, Swp, Ci 1
A 15 1246931 (000000- ) Belt, Drive, 34.31 [Pj09] 1
A 16 1223084 (000000- ) Tool, Installation, Belt 1
A 17 09164 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
18 1014328 (000000- ) Key, Sg, 05mm X 05mm, 25mml 1
19 41185 (000000- ) Washer, Flat, Belleville, .25 1
20 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 4
21 1245767 (000000- ) Motor, Ele, 36vdc 1900rpm 1.0hp 1
22 1246932 (000000- ) Sheave, 09grv, 1.61pd 0.55b [P]] 1
23 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
24 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
25 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
$16 9045325 (9-2020) 2-21




STANDARD PARTS

Fig. 11 — Main Brush Drive Idler and Lift Arm Group

S16 9045325 (6-2021)

2-22



STANDARD PARTS

357056
Fig. 11 - Main Brush Drive Idler and Lift Arm Group

Ref. Part No. Serial Number Description Qty.
1 1236827 (000000- ) Arm WiIdt, Lift, Swp 1
2 1243199 (000000- ) Bracket Widt, Mtg, Pivot 1
3 1016399 (000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
4 1225659 (000000- ) Bushing, Fing, 8.3b 11.8d 9.7I 2
5 1225660 (000000- ) Bushing, Fing, 12.0b 7.0l 14.0d, Plstc 2
6 89710 (000000- ) Washer, Flat, 0.51b 1.00d .03, Nyl 2
7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
8 223470 (000000- ) Screw, Btn, M8 X 1.25 X 25, Ss 5
9 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
10 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
11 1252420 (000000- ) Bracket WIdt, Mtg, Pivot, Lh 1
12 1248923 (000000- ) Spring, Extn, 0.960d 0.12wir 8.73| 2
v 9045104 (000000- ) Idler Kit, Swp, Ci 1
A 13 1236847 (000000- ) Arm WiIdt, Idler 1
A 14 46390 (000000- ) Bearing, Ball, 0.79b 1.85d 0.55w 1
A 15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
A 16 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
A 17 06549 (000000- ) Nut, Hex, M5 X 0.80 X 16, 8.8 4
A 18 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
A 19 81818 (000000- ) Plug, Drive, Brush, Spl 1
A 20 35836 (000000- ) Retainer, Brg 1
21 1245963 (000000- ) Plate, Adjust 1
22 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, 9.8, Sems 1
23 1223100 (000000- ) Knob, Star, 2.00d 5ear, M10 X 1.0l Stud 1
24 1253880 (000000- ) Bracket, Dampner 1
25 09770 (000000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 2
26 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 3
27 36556 (000000- ) Bushing, Fing, 0.50b 0.56d 0.22I, Nyl 1
28 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
29 80395 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 1
30 73411 (000000- ) Shock Absorber, 2.3 Strk 1
31 1024965 (000000- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
32 07785 (000000- ) Nut, Hex, Std, M6 X 1.00, Ss 1
33 09026 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss 1
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
36 64173 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.38l, Sl 1

S16 9045325 (6-2021) 2-23



STANDARD PARTS

Fig. 12 - Main Brush Lift Group

S16 9045325 (9-2020)

2-24



STANDARD PARTS

s
1)
b

Part No.
1248488
1072628
1210807
57598
44906
1227206
23683
140139
41619
1248163
360488
1215716
600372
06922
1013705
32486
01685
09010
08713
367452

0 NO O~ WD =

N =) 4 a4 a4 a4 a4 a4 a4 g =
©O © o ~NO®UhAWND-—=OO

Fig. 12 - Main Brush Lift Group

Serial Number

~— v v v v v e e e e e ' S S ' ~—

Description

Mount Widt, Actuator, Swp

Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Wire, Tie [W/.25” Fir Tree Clip]

Pin, Clevis, 0.37d X 3.25I

Pin, Cotter, Hair, 0.38d .093 Wir
Actuator, 36vdc, 7.00strk, 0600Ib[Std]
Pin, Clevis, 0.50d X 3.00I

Sleeve, P/M, 0.50b 0.63d 0.3I, PI
Washer, Flat, 0.56b 1.38d .11, Ss
Cabile, Lift, 0.13d 8.171 0.50eye/0.50eye
Spring, Extn

Switch, 0.1a, Spdt[Micro, Gold Contacts]
Boot, Switch

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8
Plate, Thread, Switch, M3 Nut, 96hr PI
Washer, Flat, 0.53b 1.06d .10, Stl, PI
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 25, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, Sleeve, 0.50b 0.59d 0.25I, Oib

357033

Qty.

e T ) T 1 T N T e e T A N O o T & e

S16 9045325 (9-2020)

2-25




STANDARD PARTS

Fig. 13 - Main Brush Front Flap Group

23 17 |76-9.9Nm (5.6 - 7.3 1t1b)|

2-26 S16 9045325 (6-2021)



STANDARD PARTS

s
0N oA =9

[ N U U e G S S
o0 WD = O ©

17
18
19
20
21
22
23
24
25
26
27
27
28
29

| N N R RN

Part No.
1252663
1252424
1251855
1072628
39349
08709
1252923
12277
01684
50304
1252234
80950
1017218
09023
08713

1252232
9045124

1238399

1238454
9045125

1252139
32548
1252138
89710
36191
08085
1252419
9045128
9045131
08712
1253908

Fig. 13 - Main Brush Front Flap Group

Serial Number

N v v v v v v e v e v v v e v e e e e e N e e S S N N N N N S~

Description

Shaft, Crank Widt
Bearing, Spherical, 20b
Plate, Brg, Adapter

Screw, Hex, M8 X 1.25 X 25, Ss, Sems

Washer, Flat, 0.31, Sae

Nut, Hex, Lock, M8 X 1.25, NI
Bracket WIdt, Mount, Bearing
Screw, Hex, M6 X 1.00 X 20, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Spring, Extn, 0.500d 0.06wir 04.0I
Plate, Link

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 35, FI, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Plate, Link

Pedal Kit, Swp, Ci

Pedal WiIdt, Skirt

Pad, Grip

Hinge Kt, Swp, Ci

Rail, SI, T

Rivet, Blind, .188d X 0.45 X .62d, Alm
Skirt, Hinge

Washer, Flat, 0.51b 1.00d .03, Nyl
Pin, Clevis, 0.19d X 1.00I

Pin, Cotter, Hair, 0.31d .058 Wir
Bracket, Arm WIdt

Skirt Kit, Front, Swp, Ci

Skirt Kit, Debris, Lrg, Swp, Ci

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Retainer WIdt, Bracket

357012

Qty.

i e e T ) I ) T S S @ o IR SR N N S S S @ ) I Y o o BN & ) IR SEE N @ o BN SRR N\ I 0 I )& TR & I

S16 9045325 (6-2021)

2-27




STANDARD PARTS

Fig. 14 - Main Brush Skirts Group

2-28 S16 9045325 (6-2021)



STANDARD PARTS

357017

Fig. 14 - Main Brush Skirts Group

Ref. Part No. Serial Number Description Qty.
1 1252456 (000000- ) Plate WIdt, Skirt, Rh 1
2 1252558 (000000- ) Plate WIdt, Skirt, Lh 1
3 39283 (000000- ) Screw, Hex, M10x1.50x25, 8.8 2
4 32492 (000000- ) Washer, Flat, 0.38, Std 2
5 1252460 (000000- ) Skirt, Swp 2
6 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 15
7 386063 (000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 7
8 1245243 (000000- ) Retainer, Skirt, Lh 1
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8

10 1252459 (000000- ) Retainer Widt, Skirt, Rh 1
11 1245244  (000000- ) Retainer, Skirt, Rh 1
12 1245089 (000000- ) Plate Widt, Retainer, Skirt 1
13 1244952 (000000- ) Skirt, Recirculation 1
14 1240032 (000000- ) Skirt, Swp, Rear 1
15 1247892 (000000- ) Plate, Retaining, Skirt 1
16 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 5
17 1245246  (000000- ) Skirt, Swp, Rh 1
18 1245247  (000000- ) Skirt, Swp, Lh 1
19 9045127 (000000- ) Door Kit, Idler, Swp, Ci 1
20 1213677 (000000- ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 1
21 1244951 (000000- ) Bracket, Skirt, Recirculation 1

S16 9045325 (6-2021) 2-29



STANDARD PARTS

Fig. 15 - Side Brush Group, Right Hand

2-30 S16 9045325 (9-2020)



STANDARD PARTS

Fig. 14 - Side Brush Group, Right Hand

357018

Ref. Part No. Serial Number Description Qty.
1 1251985 (000000- ) Bracket, Channel, Brush, Rh 1
2 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 7
3 1251987 (000000- ) Bracket WIdt, Brush, Pivot, Rh 1
4 51225-1 (000000- ) Pin, Clevis, 0.50d X 6.00I 1
5 1251331 (000000- ) Spring, Tors, 0.87id .25wir 13.0coil, Rh 1
6 140127 (000000- ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 1
7 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
8 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
9 1251991 (000000- ) Arm WiIdt, Upper, Link, Rh 1

10 1251107 (000000- ) Bushing, FIng, 8mmb 10mmd 7.5mml 8
11 1252353 (000000- ) Pin, Clevis, 8mmd X 100mml [304ss] 5
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
13 1216647 (000000- ) Pin, Cotter, Hair, 0.38d .054 Wir 6
14 1252317 (000000- ) Spring, Extn, 1.050d 0.13wir 5.00I 1
15 1251994 (000000- ) Lift WIdt, Lower, Link, Rh 1
16 1014163 (000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
17 1213677 (000000- ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 2
18 1072628 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 3
19 200101017 (000000- ) Nut, Hex, Jam, M8 X 1.25 1
20 1237208 (000000- ) Actuator, 36vdc, 60mm Stroke 1
21 81581 (000000- ) Pin, Clevis, 0.31d X 1.75I 1
22 1245910 (000000- ) Motor, Ele, 36vdc 0070rpm 0.16hp Gear 1
23 1250678 (000000- ) Spacer, Brush 1
24 11398 (000000- ) Pin, Roll, .250d X 2.00I, .250/.256 1
25 1251997 (000000- ) Motor Widt, Mtg, Brush, Rh 1
26 1238366 (000000- ) Guard, Brush, Side 1
27 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
28 06549 (000000- ) Nut, Hex, M5 X 0.80 X 16, 8.8 4
29 1227460 (000000- ) Cover, Thread, M5 4
30 1017441 (000000- ) Plate, Adapter, Brush 1
31 1225549 (000000- ) Brush, Disk, Swp, 20.0d, Polypropylene 1
32 1248278 (000000- ) Washer, Flat, 0.66b 2.50d .12, Ss 1
33 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
34 44851 (000000- ) Bumper, Rbr, 1.5d 1.50th 0.28h 1
35 06948 (000000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
36 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
37 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
S16 9045325 (9-2020) 2-31




STANDARD PARTS

Fig. 16 - Hopper Group, Low Dump

S16 9045325 (6-2021)

2-32



STANDARD PARTS

357020

Fig. 16 - Hopper Group, Low Dump

Ref. Part No. Serial Number Description Qty.
1 9045174 (000000- ) Hopper Kit, Low Dump, Ci [S16 Na] 1
1 9045185 (000000- ) Hopper Kit, Low Dump, Ci [S16 Jp] 1
2 1242075 (000000- ) Tube WIdt, Base 2
3 1244929 (000000- ) Handle, Tube, Widt 1
4 1245060 (000000- ) Cap, Tube, 1.0 2
5 1242563 (000000- ) Pin, Hitch, .375d X 1.80I, Ss 2
6 1072628 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 13
7 19676 (000000- ) Cable, Glv .09d 013.0l .38eye /.38eye 2
8 1239136 (000000- ) Wheel, Caster, 5.0 D, Non Swivel 2
9 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8

10 1236950 (000000- ) Bracket, Sppt, Hopper, Lh 1
11 1238648 (000000- ) Bracket, Sppt, Hopper, Rh 1
12 1237171 (000000- ) Bracket, Guide, Hppr 1
13 1247402 (000000- ) Plate Widt, Spring, Latch, Lh 1
14 32491 (000000- ) Washer, Flat, 0.31, Std 4
15 1253870 (000000- ) Latch, Swing, Lh 1
16 86952 (000000- ) Washer, Flat, 0.52b 1.25d .06, Nyl 2
17 32486 (000000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
18 1028690 (000000- ) Tube, 0.32id 0.500d 00.4l, Ss 2
19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 50304 (000000- ) Spring, Extn, 0.500d 0.06wir 04.0I 2
21 1247470 (000000- ) Plate Widt, Spring, Latch, Rh 1
22 1253773 (000000- ) Latch, Swing, Rh 1
23 32492 (000000- ) Washer, Flat, 0.38, Std 4
24 39284 (000000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
25 51562 (000000- ) Tube, 0.33id 0.510d 00.8l, Stl, PI 2
26 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2

S16 9045325 (6-2021) 2-33



STANDARD PARTS

Fig. 17 - Hopper Filter Box Cover Group

S16 9045325 (6-2021)

2-34



STANDARD PARTS

s
®
b

Part No.
1248708
11635
01684
1249821
1249550
06965
36996
41430
1248212
06942
32490
08708
1222018
384419
06925
1245866
1205551
07791
1244419
1246162
80491
1210807
9045191
40607
1238155
1238921
32491

0 NO O~ WD =

D DN MO DD NMNON A A a4 a4 A =
N O O Ds WON =20 0o NG OWND= 00

Fig. 17 - Hopper Filter Box Cover Group

Serial Number

(
(

000000-
000000-

N v v v v v e e e v e e e e e e e N N N S S S N N N

Description

Cover WiIdt, Louvered

Screw, Hex, M6 X 1.00 X 12, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Bracket, Pivot, Cover

Shaft, Pivot

Screw, Hex, M10 X 1.50 X 80, 8.8
Washer, Flat, 0.41b 1.50d .19, Stl, PI
Nut, Hex, Lock, M10 X 1.5, NI

Arm, Prop

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Std

Nut, Hex, Lock, M6 X 1.00, NI

Latch, Door, Yel

Bracket, Latch, Keeper [Southco]
Screw, Pan, Phl, M4 X 0.70 X 6, 4.8
Gasspring, 90Ib, 3.15strk

Stud, Ball, 10mm Ball, M8x1.25 Stud
Nut, Hex, FIng, M8 X 1.25

Seal, Foam

Plate, Cover

Sleeve, P/M, 0.25b 0.38d 0.2 [430ss]
Wire, Tie [W/.25” Fir Tree Clip]
Cover, Filterbox, Afmkt [S16]

Fitting, Brs, Str, Bm03/Pm02
Sensor, Press, 5.0 Inch

Fitting, Brs, Pm02/Pm02, W/ Fltr
Washer, Flat, 0.31, Std

357007

Qty.

S16 9045325 (6-2021)

2-35




STANDARD PARTS

Fig. 18 - Hopper Vacuum Fan Group

2-36 S16 9045325 (9-2020)



STANDARD PARTS

357005
Fig. 18 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1238116 (000000- ) Filter, Dust, Panel 4.2 X 19.2 X 26.0 1
2 1240955 (000000- ) Plate Widt, Mtg, Fan 1
3 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 12
4 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 16
5 1238507 (000000- ) Bracket WIdt, Shakr, Mtg 2
6 11635 (000000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 4
7 1235145 (000000- ) Hinge, Shaker 2
8 1235128 (000000- ) Plate Widt, Shakr, Fltr 1
9 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
10 1241947 (000000- ) Motor, Ele, 36vdc, Shakr, Ul 1
11 32491 (000000- ) Washer, Flat, 0.31, Std 3
12 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
13 1074344 (000000- ) Harness, Ele [Ring With .250m Tail] 1
14 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
15 1046422 (000000- ) Seal, Afmkt, Rbr, Open, Adh, 08ft 1
16 1051199 (000000- ) Strainrelief 1
v 17 1215180 (000000- ) Fan, Vacuum, 8.7d, 036vdc, 1 Stage 1
A 1254664 (000000- ) Brush Kit, Motor, Fan 1
18 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
19 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
20 367679 (000000- ) Switch, Thermal, 160deg, Spdt 1
21 82733 (000000- ) Gasket, Sensor, Thermal 1
22 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
23 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2

S16 9045325 (9-2020) 2-37



STANDARD PARTS

Fig. 19 - Hopper Filter Box Housing Group

52-67 Nm
(28-491t b

S$16 9045325 (6-2021)

2-38



STANDARD PARTS

357008
Fig. 19 - Hopper Filter Box Housing Group

Ref. Part No. Serial Number Description Qty.
1 1227096 (000000- ) Seal, Afmkt, Bulb, Str, 1.12, 0.88w 08ft 1
2 1239703 (000000- ) Plate WIdt, Permafilter 1
3 1255026 (000000- ) Seal, Afmkt, Rbr, Clsd, Adh, 08t 1
4 1239057 (000000- ) Seal, Foam, 1.00 1.00w 5.0l 2
5 1074344 (000000- ) Harness, Ele [Ring With .250m Tail] 1
6 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
7 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
8 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 10
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10

10 1249631 (000000- ) Bracket, Mtg, Hsng, Lh 1
11 1249633 (000000- ) Bracket, Mtg, Hsng, Rh 1
12 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 8
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
14 32492 (000000- ) Washer, Flat, 0.38, Std 14
15 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 14
16 1247096 (000000- ) Stop Widt, Rh 1
17 1245127  (000000- ) Stop Widt, Lh 1
18 1247076 (000000- ) Plate, Washer 2
19 41358 (000000- ) Screw, Soc, M10 X 1.50 X 35, 12.9 4
20 1252842 (000000- ) Plate, Washer 2
21 9045190 (000000- ) Housing, Fltr, Afmkt [S16] 1
22 1255971 (000000- ) Pad Set, Wear 1
23 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 1

S16 9045325 (6-2021) 2-39



STANDARD PARTS

Fig. 20 - Hopper Group, High Dump
29

{@)&
)

12 @(ﬂ

2-40 S16 9045325 (9-2020)



STANDARD PARTS

357010
Fig. 20 - Hopper Group, High Dump

Ref. Part No. Serial Number Description Qty.
1 1241120 (000000- ) Hopper Widt 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
3 1248652 (000000- ) Plate, Hppr, Pivot 1
4 32492 (000000- ) Washer, Flat, 0.38, Std 1
5 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
6 1236758 (000000- ) Pivot Widt 1
v 9045170 (000000- ) Hopper Kit, Roll Widt, Rh, Ci 1
A 7 1236500 (000000- ) Plate WIdt, Mtg, Hppr, Rh 1
A 8 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 1
A 9 42120-1 (000000- ) Bearing, Self Align, 1.25b 2.00d 1
v 9045152 (000000- ) Hopper Kit, Roll Widt, Lh, Ci 1
A 10 1236501 (000000- ) Plate Widt, Mtg, Hppr, Lh 1
A 11 1217080 (000000- ) Bearing, Ball, 1.00b 2.05d .811w 2row 1
12 59542 (000000- ) Ring, Retaining, Int, 2.00d 3
13 386962 (000000- ) Ring, Retaining, Ext, 1.00d 1
14 1009356 (000000- ) Pin, Clevis, 10mmd X 040mml 1
15 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
16 1237883 (000000- ) Actuator, 36vdc, 05.0strk, 900Ib 1
17 1252361 (000000- ) Pin, Clevis, 10mmd X 60mml [304ss] 1
v 9045172 (000000- ) Hopper Kit, Link, Roll, Ci 1
A 18 1236687 (000000- ) Plate, Coupler 1
A 19 1250579 (000000- ) Bushing, FIng, 10mmb 12mmd 7mml 1
A 20 1238839 (000000- ) Bushing, FIng, 16mmb 18mmd 6mml 1
21 1250601 (000000- ) Sleeve, 10.1mmb 16.0mmd 9.5mmi 1
22 1238844 (000000- ) Washer, Flat, 0.67b 1.00d .13I, Nyl 1
23 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
24 09770 (000000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 1
v 9045171 (000000- ) Hopper Kit, Link, Roll, Ci 1
A 25 1236686 (000000- ) Plate, Follower 1
A 26 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
A 27 1250579 (000000- ) Bushing, Fing, 10mmb 12mmd 7mml 1
28 1236759 (000000- ) Pivot WIdt, Lh 1
29 58359 (000000- ) Retainer, Ring 1

S16 9045325 (6-2021) 2-41



STANDARD PARTS

Fig. 21 - Hopper Lift Arms Group, High Dump

2-42 S16 9045325 (6-2021)



STANDARD PARTS

357006
Fig. 21 - Hopper Lift Arms Group, High Dump

Ref. Part No. Serial Number Description Qty.
v 1 9045151 (000000- ) Hopper Kit, Arm, Lower, Ci [S16 Na] 1
A 2 1238976 (000000- ) Bushing, Sleeve, 1.25b 1.41d 0.50I 2
A 3 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz 1
v 1 9045180 (000000- ) Hopper Kit, Arm, Lower, Ci [S16 Jp] 1
A 2 1238976 (000000- ) Bushing, Sleeve, 1.25b 1.41d 0.50I 2
A 3 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz 1
4 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8

5 32486 (000000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 22

6 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 8
v 9045153 (000000- ) Hopper Kit, Arm, Upper, Rh, Ci 1
A 7 1237856 (000000- ) Arm, Lift, Upper 1
A 8 1247766 (000000- ) Bushing, Fing, 25.0mmb 28.0mmd 11.0mml 2
9 1238420 (000000- ) Plate Widt, Tower, Adj 2

10 1241180 (000000- ) Sleeve, 25.0mmd 12.2mmb 11.8mml 4
11 32493 (000000- ) Washer, Flat, 0.56b 1.38d .11, Stl, PI 2

12 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 6
13 1246828 (000000- ) Switch Widt, Hppr 1
14 1215716 (000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
15 600372 (000000- ) Boot, Switch 1
16 06922 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
17 1013705 (000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 2
18 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
19 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
20 384306 (000000- ) Washer, Flat, 1.26b 3.00d .12, Pye 2
21 1236882 (000000- ) Plate, Retainer 2
22 17284 (000000- ) Screw, Btn, M8 X 1.25 X 16, Ss 2
23 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1
24 1250313 (000000- ) Bracket WIdt, Mtg, Switch 1
25 1246200 (000000- ) Switch, Wobble, Spdt, 250vac, 15a 1
26 06924 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
v 9045154 (000000- ) Hopper Kit, Arm, Upper, Lh, Ci 1
A 27 1237856 (000000- ) Arm, Lift, Upper 1
A 28 1247766 (000000- ) Bushing, Fing, 25.0mmb 28.0mmd 11.0mml 2
29 1236479 (000000- ) Bearing, Fing, 4hole, 35mmb 2
30 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2

S16 9045325 (6-2021) 2-43



STANDARD PARTS

Fig. 22 - Hopper Hydraulic Lift Cylinder Group, High Dump

S16 9045325 (6-2021)

2-44



STANDARD PARTS

Ref. Part No.
v 9045173
1238415
364587
03192
1067059
1029646
762425
1243991
1243989
9 1018226
10 72897
11 06942
12 1242063
183 82226
14 08175
15 1238583
16 383940
17 360973
18 762428
19 1244110
20 1239488
21 01686
22 06921
23 01685
24 08713
25 32492
26 32483

|

0 NO O~ WD =

Fig. 22 - Hopper Hydraulic Lift Cylinder Group, High Dump

Serial Number Description

(000000- ) Hopper Kit, Lug, Cyl, Ci

(000000- ) Plate, Cyl, Mount

(000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz
(000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8
(000000- ) Fitting, Hyd, Rst, Fm04/0f04, .047
(000000- ) Cylinder, Hyd, 2.0b 24.11 15.00strk 3000
(000000- ) Fitting, Hyd, E90, Fm04/0Om06
(000000- ) Hose, Hyd, Med04, Of04e90/0f04str, 046.8
(000000- ) Hose, Hyd, Med04, Of04e90/0f04str, 059.3
(000000- ) Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl
(000000- ) Plate, Pin, Clevis, Upper

(000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8
(000000- ) Pin, Clevis, 0.88d X 3.00I

(000000- ) Washer, Flat, 0.91b 1.38d .06, Stl, PI
(000000- ) Pin, Cotter, .125 X 1.25

(000000- ) Plate, Safety, Cyl

(000000- ) Guide, Cy

(000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
(000000- ) Fitting, Hyd, Str, Fm04/0Om04

(000000- ) Pump, Hyd, 36vdc, Isolated

(000000- ) Bracket, Hyd

(000000- ) Washer, Flat, 0.44b 1.00d .08, Ss
(000000- ) Screw, Pan, Phl, M3 X 0.50 X 16, 4.8
(000000- ) Washer, Flat, 0.38b 0.88d .08, Ss
(000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss
(000000- ) Washer, Flat, 0.38, Std

(000000- ) Washer, Flat, 0.25, Sae

357001

Qty.

[ T SO N T 1 T (N T | T S S S S e A T T 1 T e S 1N T S S S

S16 9045325 (6-2021)

2-45




STANDARD PARTS

Fig. 23 - Electrical Circuit Board Group

St A

e e

=

.
e
-
FRONT

K el N0 At WS S R 4
s /
< == & )
_ \\ \\ Y\V // ///

S16 9045325 (9-2020)

2-46



STANDARD PARTS

357034

Fig. 23 - Electrical Circuit Board Group

Ref. Part No. Serial Number Description Qty.
1 1239687 (000000- ) Housing WIdt, Cntrl 1
2 1210399 (000000- ) Stand-Off, Circuitboard [0.25] 8
3 1210807  (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 6
4 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
5 41140 (000000- )  Washer, Lock, Int-Ext, 0.25 4
6 9045269*  (000000- ) Circuitboard Kit, Main Sweep, Ci [S16] 1
7 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 6
8 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 6
9 1239452 (000000- ) Cover, Box, Controls 4

10 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (9-2020) 2-47



STANDARD PARTS

Fig. 24 - Electrical Box Group

S16 9045325 (5-2021)

2-48



STANDARD PARTS

357035 - NA
Fig. 24 - Electrical Box Group
Ref. Part No. Serial Number Description Qty.
1 1251303 (000000- ) Bracket WIdt, Mount, Charger 1
2 1205345 (000000- ) Stand-Off, Wir, M8, Insulator, Panel 3
3 607461 (000000- ) Screw, Set, M8 X 1.25 X 35, NI 3
4 386868 (000000- ) Screw, Hex, M8 X 1.25 X 12, Ss 3
5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
6 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
8 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
9 1251698 (000000- ) Bracket, Breaker, Rear 1
10 1242463 (000000- ) Label, Circuitbreaker, Rear 1
11 1229172 (000000- ) Relay, 36vdc, 025a, Spdt 1
12 24199 (000000- ) Screw, Hex, M5 X 0.80 X 16, Ss 1
13 01683 (000000- ) Washer, Flat, 10, Ss 2
14 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
15 383727 (000000- ) Circuitbreaker, 40.0a, Resetable 2
16 383725 (000000- ) Circuitbreaker, 30.0a, Resetable 2
17 39019 (000000- ) Pin, Clevis, 0.37d X 0.75I 2
18 1016314 (000000- ) Boot, Bulb, .50id 1.00id 2.50I, Red 4
19 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
20 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 3
21 81855 (000000- ) Latch, Push, 1.5 X 1.8 [A3-50] 1
22 1063908 (000000- ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
23 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
24 9045088 (000000- ) Cover Kit, Box, Elec, Afmkt [S16] 1
24 9045090 (000000- ) Cover Kit, Box, Elec, Afmkt [S16 Jp] 1
25 1210807 (000000- ) Wire, Tie [W/.25 Fir Tree Clip] 1

S16 9045325 (5-2021) 2-49



STANDARD PARTS
Fig. 25 - Electrical Box Wiring Group

P el S

|
|

S16 9045325 (6- 2021)

2-50



STANDARD PARTS

357036

Fig. 24 - Electrical Box Wiring Group

Ref. Part No. Serial Number Description Qty.
1 1076643 (000000- ) Cable, Battery, 4ga, .31ring / .312ring 1
2 22892 (000000- ) Connector, Anderson, 175a, Gray 1
3 33944 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, 4.8 2
4 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
5 1076486 (000000- ) Cable, 04ga 5.51 Brown .31ring/.31ring 1
6 87318 (000000- ) Fuse, 080a, 0.88 2.4l, 125volt,Slow-Blow 1
7 32984 (000000- ) Washer, Lock, Int, 0.31 5
8 39349 (000000- ) Washer, Flat, 0.31, Sae 5
9 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 3

10 1076488 (000000- ) Cable Assy, 06ga [2 Wire, M6/M8 Ring] 1
11 87308 (000000- ) Screw, Hex, M6 X 1.00 X 12, 8.8 3
12 1206722  (000000- ) Sleeve, P/M, 0.25b 0.38d 0.8l 2
13 32982 (000000- ) Washer, Lock, Int, 0.25 5
14 32483 (000000- ) Washer, Flat, 0.25, Sae 5
15 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 2
16 1016314 (000000- ) Boot, Bulb, .50id 1.00id 2.50I, Red 1

S16 9045325 (5-2021) 2-51



STANDARD PARTS

Fig. 26 - Battery Tray and Cable Group, Wet, 36V, 360Ah

S16 9045325 (9-2020)

2-52



STANDARD PARTS

357041

Fig. 26 - Battery Tray and Cable Group, Wet, 36V, 360Ah

Ref. Part No. Serial Number Description Qty.
1 369409 (000000- ) Tray, Battery 1
2 1248841 (000000- ) Fitting, Plstc, E90, Bm06/Pm04 1
3 1006416 (000000- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
4 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 4
5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
6 1233940 (000000- ) Valve, Ball, Bm06/Bm06, Pvc, W/Handle 1
7 1070587 (000000- ) Battery, Wet, 06vdc 0360ah, W/ Cart [Tr] 6
8 68873 (000000- ) Boot, Terminal, Battery, 02- 01ga, Red 1
9 68872 (000000- ) Boot, Terminal, Battery, 02- 01ga, Blk 11
10 87435 (000000- ) Nut, Hex, Flexlock, .31-18 12
v 11 223361 (000000- ) Cable Assy, 04ga .34ring /.34ring, 175a 1
A 12 22892 (000000- ) Connector, Anderson, 175a, Gray 1
13 630375 (000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 3
14 1243754 (000000- ) Spacer, Battery, 0.50 X 3.0 X 10.0 2
15 1242643 (000000- ) Spacer, Battery, 0.75 X 3.0 X 12.5 1
16 1252818 (000000- ) Spacer, Battery, Foam, 3.25 X 7.5 X 7 1
17 223356 (000000- ) Cable, 04ga 12.0l Blk .31ring /.31ring 5

S16 9045325 (6- 2021) 2-53



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

3AONV : IVN| 310H10/VE

300HLYO: N34

370413/+

NOIL1S0d

ON 3dIM

2-a :713av
Z 30010 :0L

( \

-~ v

370412/18

310410/09

310410/E9

31JHII/vE 14
IHVNOS/EE €
310410/25 2
3IHYNOS/+S 1

"ON _3YIM| (T¥)S0d

IIVNOS/MET

SS3INIVYH X0d
d3114 :713av]

9
S
310410/55| ¥
€
2
1

310412/29

“ON 3HIM|S0d

SSINEVH X0g

139v1 ON
"AN9 JI1V1S
NVd OVA

370412/9€ Z
3YVNOS/Se 1

"ON 3dIM| SOd

SSINYVH X008
431714 7138V
NYd Vd3H :0L

HIMVHS/NV 4 Y3114 :3av]
P T041NOD” X0g
3sva =0l Y3114 0L
e !

=

<

3YvNos/Ze

370419/v48

N[m

3HVN0S/9S0

34vN0S/99

“sod

"ON 3dIM

AONVM "JVA :713av7
SSINIVH ONVM OVA :0L

i

NOT1323S

d0L10V1INOD

NIV
2 (1)7138v7]
d0L1OV1INOD
NIVAN :0L

-g :73avn
aNo‘-g ol

V-V
NOIT133S

N3do| +1

N3do| €1

N3do| 21

N3do| 1T

370413/9-NvVD| O1
N3dO

N3d0

N3d0
310413/9+NVI
N3d0o
370410/924
370410/0€
N340
3HVNOS/ET 1
"ON 34IM[SO

d394VHO :713@vl
d394VHO 0L

O [—|N|O[T|OD]|O|NDO|D

JI1v1lS :713avl

aN9 J11VLS "MS H394VHO

d394VHO

ano (& (W

adyvod- 440
(1)73av
MI0TY3INI
H394VYHO

*MS 3INOH
H3dd0OH  :13gvT]

HOLIMS 3INOH —

d3dd0H
oN[__€ N3O0
ON| _z|310810/48
[{leR) T10810/EL
VNS TS| SOd| *ON 31N

"MS ANVM OVA :713GV7]
HOLIMS ANVM OVA

S16 9045325 (5-2021)

2-54



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

+9/03HOLIMS
440-ANVLS 0L

¥-90 £-d0
£(1)7138av 2 (1)7138v1
HOLON Vd3H YOLON JVA
t¥-80 0L :€-80 :01

2-d9
(1)7139v7]
HO10ON
d33ms
£2-80 0L

2(1)7
d371710d

:£1-90

1-d0
3gv
LNOOD
NIVWN

s0L

I
i
@

8-d0

-0 =7138v1

I 30010 :0L

£-93
(1)738v1
1-330010
$/£-80 :0L

300NV = 3TVN [ 3YVYNOS/01

34YNOS/v9

3YVNOS/ V¥

“ON 3YIM

SOod

N

\ NOILISOd| ON 3dIM

0

ﬁ (1 |
N— EE_HQ_ ﬁga
[ JA0OHLVI:N3d4| 3HVNOS/6

NO T LO3NNOD
SS3INYVH
dv.l Movd

NOIT

310N

9-d0
= (1)73av
<-3aold

:9-g0 :0l1 :5-90 :01

34vYN0Ss/9 2

34YNOS/+ 1

‘ON 3dIM| SOd

CEEREZA

8 NEEC]

v/8| 38vN0S/VSeS| €

c11)-580 [[s8 savnos/iET]
13av1 [Toe[ 3modio/e 1

w3 TON 3HIMAST

AVT3d 4394VHO 113GVl
AVT3d d394VHO :01

® @

01-99

:(1)73av1

Q1-82

mav
0L

® ©
mHW 6-80

s (1)738v7
ANVMOVA
:6-90 :0L

2-55

S16 9045325 (5-2021)



Fig. 27 - Wire Harnesses Group

STANDARD PARTS

3-0
NO1103S

\
_/

d3amss/cir
27139Vl
d3amsscir
0L

D::@:::

N3dO

370412/80% 1

370412/86€1

370412/60+

370413/896€

ATa/MET
370413/4S
N340
3710413/85
370410/v+
3104IJ/EY
"ON 3-HIM

N[—=[N[M[F|O|O

=
i

“NAVH

H3ddOH :13gvl
SSANYVH
H3ddOH :0L _#

N3do

N3dO

N340

N340

370419/vV0r 1

3710410/VeET

370410/V0+

3710410/V6E

N3do

N3do

N3do

"ON 34IM|["SO

A= |N|O|F|0jo|~N 0|0

vIC 733V

vIr Y3TI0HINOD :01

+g/6er
:T3av] JHVNOS/9E €
+g/6r 34vNos/vE| 2
t0L JHVYNOS/ 25 1
"ON IHIM|TIr
11 2713gavl
11r =01
i = =
N3do| 02 :
370410/8v%| 61 | | 1HOI7
T T LRI HHOHL Ho I
310410/9€ey| L1 d3T1T1I0HLINOD INTHOVA 0L $713gvl
N3do| ol 1HOI17
370410/8151| Sl N3do| 21 I9vN0S/29] +1 N3dO 14 3anTg
SN 1 34vN0S/SS| 11 Savnos,/ 00| €1 N3dJo| g| d¥v3d 0L
IR CimeT 39vVN0S/.S| 01 Savnos,/65| 21| 3108910/0-Nva| 2
S0910/9LE[ 11 IHVNOS/9S| 6 304910,/v¥99]| 11 ||370413/0+NVID 1
N3d0| Ol FAVNDS/85 8 I70910/9/8| O1 “ON 3IHIM|S0d
310410/Vb¥| 6 N3Ol L o0 9,e5 6 2 NId
N340 8 N30 9 gIr :713gv
30HI0/VEY| £ IHYNOS/19| 8 81r :0L
m..o%oxawmw m T 31819/5y) L s
N3dOo| + 3uvnos/ez| 1
N3do|  + NIaol € 30-10/W8| 9 341M] S0d
310410/VIS[ € N3dO S
10410/VEE| 2 N3dO| ¢ N3do| + NHOH WHVY 3SH3IAIY 3@V
S10HI0/VLE[ 1 N3do| 1 NIdo| € NHOH WHVIV 3SH3ATY :0L
“ON 3HIM so0d "ON JHIM|S0d I0HID/ LY 2
SIC :73av] L1 213GV 3710410/38 I
SIr Y37104INDD 0L /10 0L “ON 391msod
91 :73gvl
aIr :01

§

3710410/91L

310419/81

3710413/0L

310YID/7IET

"ON 3dIM

S1IHOIT

"NYVYM/TIIVL :113gvT]
S1IHOIT
"NIVM/T1IVL 201

1 NId

— g-d
//ZOH._.Om_m

S16 9045325 (5-2021)

O|—(NfMmi

2-56



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

d33aMS "y :713avl
SS3INIVH d33IMS

4-4 3-3
NOI1O03S NOI1L1323S
9-9 | T ) 9-0
NOIL1D3s & L /
Q — [ NOIL1D03s
™
¥[370413/0+1
E|370410/6E1
2|3704123/151
1 [3YvNOS/8¥ 1
*S0d “ON 3HIM
d3TMS 7 :TFava
SSINYVH
d33IMS 3Q1S L4371 0L
= =1=10)
o = ] & @
LHOITIQYIH *7 :73av NHOH HOL NS
1HOIIQV3H L4377 0L NOUd : (D) e Tvaa
NYOH S (T17139vT]
1v35 :01
AHHV (H0LSIS3H dN TINd ¥3LINGNOH)
T-H01SISH 11Vi30
1HO1TIQVIH Y :73av
1H917QVIH LHOIY 0L
ERETRZ
F0d10/66] €
J0u10/15] 2
Jovnos,/sy| 1
“ON 3d[M] S04 % 4 —_

3dis 1H9IY :0L

2-57

S16 9045325 (5-2021)



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

[ Sodio/a8[ o2 B “o°'N[ €] 310810/69
ool el ova mMav ON 2] ado TR @
e WOO[ 1| 10810/AET
ERRTRYEENR] ) 2[3104913/8L “SOd| NId “ON 3dIM 3104120/4 T
370810/3:NV0[_S1 LFO8I949] .+ s S53ug mav :13aval +NVO
[ Savros/ig] b S0d|_ON MIM| . \s Jynss3dd mav :ol IINAON MEY :713av N30| ot
NS<o| E1] H3MOd dANNd MY :13avl :
ool £ 37NAOW Mav :oL N3do| 6
N3Ol 21] 43amMod dhnd mav NERI
370810/0€] Ol m._o«:o\ﬁ__n_ mey J49vN0S,/89 7
N3o| 6] ERCIE
X AEEZAI] 310d10/8E1] 9
E T | T o Sraud 39vN0S/69] S
[ Sovmoerss S—eedel] S|i STns/e = S10H10/MET| ¥
3avnos/eel € v vioeres ] JML08HL 0L N3O €
| 2| >|[38vnos/azi| 2
3YVNOS/ETE wmﬁdmzww 3HYNDS/ 18 D pronss =
“ON_3dTi[SOd] “ON S91M[Sod|| *ON 391m|sad S9vN0S,/ 59 > J10410/0E1 1
ER]
43T T00INGS I9dotd €3 201 3-VNOS/SL ! “ON’ 3M 1M |naON
“ON| JdANd nav
IYIM|  mav
dANd mavy :13avl
HOLON dANd MBY 0L
= T
dYd1S aNNOH9
J11VLS SISVYHO f3avi
JvHLS ONNOYO
JILVLS SISVHO :01
[
oO= | \
8 3104190/28 \\
L]|370412/1rS01 .— \
9 310413/21 2
S| 370410/98 SNE zj\.l.l\
m wuwm“wwmw “o'N] 2| 3odio/es| € ~
2 310410/18 WNOOD 3710410/dE1 —
310410,/98 “S0od| NId “ON 3HIM
"SOd|  ‘ON 3dIm NS JLVIS
* NEVH dn Hsnu\
*"1N 13doHd
T(1)73av N3J0 E
SSIANYVH “d1W INERTS) g
3dodd :0L NT0 m
N3O €
S09VNOS/ZE z
34VN0S/BE 1
*ON|HOLVNLOV
ETI NIVA
HOLVNLOV J33MS :713av
HOLVNLAV d33Ms :0L
! 39VN0S/ZE 2z
| 34VN0S/TE 1 _. !
: “ON| JOLOW
_ 3YIM| NIVW
L./ ] Ly |
A HOLON J33MS :13av] ~
4-4 3-3 HOLON d33Ms :0L a-a
NOI103S NOIL103s NOI1103S

S16 9045325 (5-2021)

2-58



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

3HVNOS/VSh 2
34VNOS/Ly I
"ON 3dIM| SOd

91-9JQ :73gv]

¥3d339_03L0313S »1-80_:713av1 .

3SHIATY_ti3@vl S1-80 :73@VT £1-@0 3@V Sigold e AJH/NHOH 2180 130v1

ane ¥3d338 03L0F 135 ONVM OVA  HOLOW HSNuE $1-80 0L 10N HENHS

OILVLS oL 3SHINZ 0L S1-80 =0l Jals iy Z1-80 0L
£1-90 *0L -8

&
©)
il

N
H-H \ 0O 9-9
NOI1133S C NO1103S

e

1HOIT 3N78 738V
LHI[T 3N78 LNOYd

2-59

S16 9045325 (5-2021)




STANDARD PARTS

Fig. 27 - Wire Harnesses Group

HOLIMS A3M
40 M3TA MOvd

g =@
Qe

dOLIJ3NNOD
HOLIMS
AIM

aN9 J11V1S :713av7
ON9 JILlVLS :0L

310819/0E1| 2
T

W] Sod]

€Irin :713av7
€Ir agvog 1N :0L

370419/52
30H19/¥2

|—-|N|('l <+[i]o rxlgl

[Tl

o
£
=
8

oIrIn :73av7

Olr ggvog IN :0L

TOHIJ/VS| Of

OE: 1138V
B MS A3X :0L

0S :713gvl
V& MS A3M 0L °
=1

©

L)
L

H  wawnon «1aevd
t NS HILIRNOH 101

7 +

L) Il I

& @

ST :713av7
(m.sm>wxuo._.

®

L)

N340

N340

N340

N340

3710819/81
N3d0

N3d0o

N3d0

3710419/N8
3JvVNas/St

21

11

o1

6

8

L

310813/d8 S
310HI9/11 S
¥

€
2

1

“ON 3YIM(A3H/ORS

A34/0M4 738V
MS A3d/0md 201

g4p 4pB

d01S-3 :73av7
MS dOl1S-3 :0L

ANVM OVA :T3av7
MS ONVM JOVA :OL

SLHO[T 738y
MS 1HOIT :0L

L4171 Y3ddOH =738V
MS L1417 ¥3ddOH 0L

NGdo[ 2 NE=e] I NEX] I ERTTIVar:| I
N3dO[ 1 N3do[ T NE=e] I SuVNoS/+2| T
N3dO|  © N3JO[ 0 N3do[  © 0d10/ 8]V 0
N3O N3O N3O SUVN0S/52
N3d0 8 SV0S/a1Z3 1 N3O SVN0S/52 8
N3d0 7| SUVNOS/VLORLS| L N0 A N3O L
N3dO 9| N3dO ] N3d0 ] 30HI19/3ET S
N30 S N3Ol s NEX) 5| VDS /(2] S
SHV0S /08 ¥ SHVNOS/VOLSOL] & SoH10/22 y N30 v
N3dO E 310412/VLS E N3dO N340 E
[ Sevnos/EL 2 SodtoNoL] 2 SHVNOS/JE 190E T N30 2
N340 T N3O 34VN0S/E2 NEX T
“ON[ ONVA “on 3uin| 5L “ON[ 1317 “ON[ 708
auim| ovA HOIT 1A |MFddOH WA | H3ddOH

170" H3ddOH :13avi
MS 770 H3ddOH 0L

140 4p 8

g 48 4b b g4p 4pb

40p 4D

—

1]

N
/ H-H

[ NOIL123S

LOIN 27138v7
L QYvog INn =0l

N3dO[ +
310YIJ/ETT €
370HI0/V _-NVO| 2
37JH13/V_+NVI 1
"ON 3HIM|SOd]

£r1in 138V
€r ayvog In :0L

NH9/58
370413/+8
N3d0
310HI1J/E1E
"ON 3YIM

Bl-{ulol<]

Srin :13avl
S adgvog I[N 0l

S16 9045325 (5-2021)

2-60



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

N :34IM vdOo/N < H
A 23HIM NH9/A 4nlv Mx MMWR N_MM“H\”
M E3HIM LHM/M EN :3HIM LHM/M
(€) s713Gv1 (€) :s713gvT
HOLOW T3d0dd :0L d37171041NOD

T13d0dd S11dnd :01L

13gv ON
0L A”v-

ONNOY9 JI1V1S

20 = NHIVAZT _M_ @U ™
18 = "Nd/YALT
(2) _:13av1
3Mveg 13doYd 0L
SSIANYVH
. 13d08d :T13av
r-———————— = —————— = — = —— == === — = == = — = — SSINYVH
HOLON 13d0Hd :OL
8[N59/VAZS
7| Ng9/501
713gv7 ON o[NEE/VAZ T
Y30OON3 13d0dd :OL S|HNd/VNLT
¥ | AG9/VNBS
€[ LHN/YNES
o[ A&9/0A8S Z[YNd/VATS
S| LHM/VWES T[N78/vNe9
v| Ng9/VAZ9 *SOd[ "ON 3dIM
€|  A"9/8n8s
2| N19/vASs
YNJ/YWTS
‘SOd|  "ON 3dIMm

—  ®
. . 13gv1 ON
© E==ssLLS——————— (58] [ st
g LHM/VS6
v AH9/VS8

*S0d # JIIM

2-61

S16 9045325 (5-2021)




Fig. 27 - Wire Harnesses Group

STANDARD PARTS

710 _OL 34VS H3ddOH :713av7
7704 OL 34VS ¥3ddOH :0L

[]

€| M¥8/7el
2 N340
1
d

ynd/LS
“ON 3dIMm

AB/MET

S
dnd/sLS| S
a

s o = s —
KRR e R —— — e —J— |

HOLYNLOV 77108 H3ddOH 7138V SS3NYVH H3ddOH :713avT
HOLVNLOV 7708 ¥3ddOH :01 SS3ANYVH NIVA 0L

SSINGYH NIV =738V
SS3NYYH NIVA 0L

HOLYNLOV :=713av7l

o i NV.L
HOLVNLOY HSNYE 3a1S 0L © £ 1HN
L Z INd
NVL ] AHO
"ON 3dIM *sod "ON 3H1M

— = EF

2 AHO
1 MNd
"SOd| °"ON 3dIM

HOLON :713@vl E
HOLON HSNYE 34AIS :0L

AHO/8L
NEO/SL
n1g/9L
“ON 3MIM

of~[a]m
6

| m—ez0;0z0;0- cammp— IR V0209702078 026107024 V2Z0Z00Z0 A 00 0000 A P90 07010207074
XX SRRXRRX SXRRRRXS — SRIRIRX RRRXX XXRIRRRX XXXX XRIXRRRX

dAnd J1INVHOAH 0L

01r O4YY08 0YLNOJ :0L

S16 9045325 (5-2021)

2-62




STANDARD PARTS

Fig. 27 - Wire Harnesses Group

738V ON
ONNOYO JILVLS :0L

Nv4 Vd3H 7138V E

NVd Vd3H 01

na/9e] 2 VaaH (1) T3av] @
[ NeossE[ T
"ON 391M| O

(NOTLO3NNOD ON) °QLs (1)73av]
3YNSS3¥d "OVA QHVONVLS

‘Ms

VHO/EE[ 1]
["ON_3diA] O]

Nvd OVA aLs :3av
Nv4 OVA 0L

138Y71 ON
aNNoY9 J1LVIS oL

*MSTINIAI TVNEBHL 0L “ON 54

Ny8/25
A3A/YS
“ON 3dIM

HIMVHS H3LT14 :713av]
YINVHS ¥3LT14 0L

BN

H31714 SS3INYVH :138v7
SS3NYVH NIVA

— TEA/YE] V]
_M_ - VHO/EE[ €
NH8/2S
IN3A3 WAY3HL ONV_O/N_sT38v1 T3A/¥S
L ™
[c]

0L

VHO/EQ
A8/MET
Nyg/29

"ON 3YIM

|(

*MS °SS3Hd Vd3H :73av]
*SS3Hd OVA Vd3H 0L
NG/ T
>18/0E
NV.L/0¢
“ON_351M[ q
*MS WONOVA *dLS 201 (1)7138V7 vdo/es] €]
*MS WNNOVA QHVONYLS 804 >1a/€El| 2|
E NHE/29| 1]
[“oN 3dim[ q
*MS *SS3Hd Vd3H 0L (1)738V]
‘MS *SS3ud Vd3H HOd @

“MS WNNJOVA Als :713av7]
*MS WNNJVA 4lS :0L

2-63

S16 9045325 (5-2021)



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

357061 - 357097

Ref. Part No. Serial Number Description Qty.
1 1076416 (000000- ) Harness, Ele, Main [S16] 1
2 1069745 (000000- ) Harness, Ele, Seat [T12] 1
3 1077054 (000000- ) Harness, Wire, Propel Motor [S16] 1
4 1074787 (000000- ) Harness, Cable, Propel Motor [T12,Cw] 1
5 222290 (000000- ) Diode, Ele, Plug 2
6 1076417 (000000- ) Harness, Ele [Hyd. Pump, S16] 1
7 1076418 (000000- ) Harness, Ele, Hopper [Hi-Dump, S16] 1
8 1076419 (000000- ) Harness, Ele, Sweep, Side [S16] 1
9 1076420 (000000- ) Harness, Ele, Vac [S16] 1

10 82833 (000000- ) Sleeve, Nyl, 1.22id 35.0I 1
2-64 S16 9045325 (5-2021)



STANDARD PARTS

S16 9045325 (5-2021) 2-65



STANDARD PARTS

Fig. 28 - Electrical Schematic

i 10 Augews) oy
(SO1H) 1N PUOPUD3S

advod [N

035N ATNO S1 NOILOSNNOO E1r

VL8 Noss

e N

VOr ONO ATIBAESSY I TBv9|

Yoy ONO ATaAESSY 378v0

VOb OND A 1aNE5sY 318V
24

ASSY FT1aVD d39dvHO Qdvod 440

19 29 €9 9 =5 99
pn U e e [/ e [

e

nme/s

vs'2

a/VT

AVTI3H 4394vHO
™

TX NOI WNIHLIT
H0d4 SSINGVH oNid

mgmm
:

s HOLINS A3
I_ 1-MS

HOLOVINOD NIVA —
1-IN

OEI LB'NQ/Z

357029 - 1076952

S16 9045325 (5-2021)

2-66



STANDARD PARTS

Fig. 28 - Electrical Schematic

:

HRANET

1= 0L
<TreszET SF/ZeT PE s
SR/TET STR/TET P 153 o
E/0ET Ww':mﬂl
B TEEECSE 55 %
. e (E
TR
g
VY y
£
g4
Bey @
7] - <
LRI I
- z
_ EQM S Noa/2T oo | DREAK-SOL 15:
s NeeE e | TEMISTOR %—'
_ 17/PUR 1 D:é -
H_J§ BLK AR 4, %-ﬁ‘ D"— E
8 wir sls  7O/WHT g [W/ZT :ﬁsa?é m% THROTTLE E
E5 G0l em ala smc o) OB PR, 0o BRAKE INE-TT
O’C_) B S b PHAE B
*= S @
5 g g d
2 o =
$ i
% e R o
5 £ fF
g E s
o
(@]
o
= £
&Y ( :
O3
= & B
> & H 7
.
= ]
¥ gy g
% g § 3 ﬁ
<Tgo79E R T
REI738 | RB//E AHO/HB
<XB7E Keo7E K678
<XFo7E KE/TE XB/E
pes sz
xo7TE B8 pAio%a- I
FE
AH9/08
§g [————————————® € LTS 0L
€ LIS 0L
——
N8/2

357029 - 1076952

S16 9045325 (5-2021) 2-67



STANDARD PARTS

Fig. 28 - Electrical Schematic

9
135 o SN B1A9/ME Sl
or-3a1s™17
ar=a1s10
1535 0L = 21810 45 31vIS dn HeeE .
e/l MV BT 1HWES vI-3a1S— Ly -

Qr-3ais 1y

Ql-MS
o173a1Ss™Ld{" '™

ar-3a1s Ly

QI+@ 1LV

VIT+@ 1LoV4

ar-g-Lov

or-£ir =

¢ s oL Ay AT 4 oAV BTEN/ZS TOETOLTING M
B6-MS

SN

YAANG_LSIN

I— E-L10 30 2o SaAngisin

I

B ore el Ed oMV 81 N8/95 o TdANd1SIN

8-MS

or-9i 1TNV4~80

€ LIS N0 B>

oMy 81 YNd/aL8

oI 1nvaeo

:
|

OMY 0Z NHO/O+NVI

i
f

INOMY

VOr UNO A TENISSY I T&av0

nnnnn
_____

vvvvv

SSINHVH HSNE 301S 1HOIY 9 L1431

SAN3LXI=N30

1Jv HSN8 3dIS LHOIY

B-HIN

VG-
T @\m

srd VD swHS it
" 3 ONV ¥1 NHG/25
1d0TVdIHZ VA Ty
ova ONV 21 TSAPE
HIW-dTams{EIr
DHLNOD OV B8 NH2/ZE
o] qusae INIHOVA ale
J33ms NIy TS
- [-D1C
NS oMY OH9/38 s
&R

OMY_BIAHO/18
[ 133HS inCHd
Nea/2

357029 - 1076952

S16 9045325 (5-2021)

2-68



STANDARD PARTS

SSINYVH OVA

Fig. 28 - Electrical Schematic

rrrrr

1218 ) v4e0

ATEGNISSY
378V0 JdANd L4171 H3dd0H

a17+87 %LV

oMY B118/Ve9

QI=+g@ ¥.10v

/\/

MSTLV3S VIT+G H LV

VI—+@pLov[EET

QI7+g $LOV B~
J17+@%1oV[8-sIr
1-SIC

g3
NO-and J2:-01d m m
NeB/SL
NN 14171 HEddOH
le-o1d G
|3 Nk T<un
]
1-01d
dmannd —
E-91r
QST VS
L0 MINOTI00 AV TR
12-91
NV TESTASE S BN/ = T SV BTG
[-RVV 3LOT TS BN v
NOH
oMY OND/St -2 T1d oMV OM8/Sk N
T -NeoH
(V1 14Vl SSANEVH S3dcH
2 1336
€ 1336

)
& 0 0

MS NI O3T0d Y3ddOoH

spegjes

L3V NI 037104 H3ddOoH

HA 8 0~
A e

T~ +@10V[0!-S1T

vl

£10vd134=N3d0

ve-g
1 Q\w
z

T-HIN

OMY_OTNHE/NS

SRR
<Nga/02

357029 - 1076952

2-69

S16 9045325 (5-2021)



STANDARD PARTS

Fig. 28 - Electrical Schematic

TO:  SHEET 2

1

CABLE ASSEMBLY GND 4GA
xa/rel

1

1 133s

€ oVl da#| 0
SNV ZT n1a/99 veo OV 2R/ TZ
6-90
v (e v s Y BTRI0Z
oW ZITR/ZET R7ET - @ @7 Er U IR NV BVEO/EL o> mewo  VG'Z
NS 4:0/Ng ONVA VA o SI-80
oMV 81 X18/SET OMV BLLHW/68 ONV BINHE/VZ
VG 2
91-a0
onv 81 19/aVET
3904IS Y39V HOLINS 1HOIT
AW e e I
3 T
2 2z _/1 1
Ql_ OV BRVL/0L OMY BNVL/OL [ oV 8 ©
[
1 e °Nd/Z9 e
n sﬂﬂj% W ez BR
! (] SRV BONI/VTL /s
il o SRV BT 8-@)
oMY BINI/BTL
74l
SRV BT/ Elgyy, m
€El-S
Y 18/ovET Y OV BWININVIL
2-
1G37) 1HO17 QV3H 1HOIY m
NV BY18/9ET S/ SNV BHNG/TZ
-0
(@3 1HOIT QVAH L1431
"y
v-Er e OMY 8INH9/SL W
OMY ST NTI/NEL < W m
S NONWD dNd ABY w ot
ONV 81y 1a/uET 3 |®@ ©
VOr ONO ATBNESSY 378v0 e . @ N3 > |2
1-61 oMV BTEA/¥9 A\ 5 3 w
OMV 81 X 1a/0ET
o 3o Mav
SEfSSRd  + ' SONLEL
onv BhaZRer RO L N onw 810W/es m_ z oMV BT AY9/89 Ndg/2 W
HOLIMS 3MNSSRd MV § 3 VS'Z  Neane
2 PR or-a2
M z.r A A
i 3§ w

Z 133HS iNodd

21335

oMY 21 NeR/I2

357029 - 1076952

S16 9045325 (5-2021)

2-70



STANDARD PARTS

Fig. 28 - Electrical Schematic

H3Ixv3ada 11NJ910 INOYS

ANNOH9 OIL1VLS

1 133HS :nWodd

Heva 1Ho 1Y NH9/ 4501

1-S01-dS
SIS
Heva L4391 NH9/3501

T 133HS :nodd
TIIHM TT30dd N/ SO

105E/GRN

2 133HS :NOH4
VI Pgo,/a501

€ 198HS ¢
aNVM OVA

2-501-dS dVHLS SISSVHO
SIS N=5/S0T
NgO,/HS0T
Y3171 4vd3d

ONNOH9 JI1VIS
H39HYHO

TIVNINY3L ONIY

LINod1T0 UNMOEY D11V IS

357029 - 1076952

2-71

S16 9045325 (5-2021)



g 1335 Moud
13365 0L

OMYOZ NHO/ 9+NVO

LHM-XTa/ETT

9IS I NIVN
SSaNAVH

OMYOZ NH9/ 9-NVOI

i 1335 o4

MS MOOTH3ILINIT H39HVHO

©
e
-

Fig. 28 - Electrical Schematic

STANDARD PARTS

=
-

[gi1s .SHI._LI_ 1,Ad3L1vg 9

NvYJ

onvBl Y| / EIlT

OWVOZ X8 / @ + NVO
OMYOZ Y8 / 8 -

1T

zrrie L oN ) ™
o110 —
SWVET S8 7/ v TINT N
z

-1 | -

PT-1 TR

er-1TIr M

zr-1T1r

e AVIEH H3IOHVHO

-3N3S
@
+037
€A
2mNESH ST
103N
N

o1TIe | \vo

la-1TIr
LTI

+3sNas| =TT

—CE ol ‘@‘ .98

T

1-177Ir
SRVBT IFM- > Ta/ETT ONTWVO m
2

(8

ne/ve

+NVO

OMVBT TIX7INT
8
7

REYZd

oMvoZ N1
OMYOZ2  LHM / -NVO

b-17-er
e-17-er
B8-171-er

+NVO
-NvO
o jezin-er
TUNI
N
[\
©
n
0 =

' | Jowver mowe (o=} oE
Ou_J.mﬁmoﬁ..M z z m o
B oWVBT O T+5 rORVET IFR/S g

Do P e
—_u kd E_ @ _.w % HOLO3NNOD 1-33d01a

2z y a34/7

1-3SNd4 3INITINT

19 voo1

NOTLvHNOTINOD MOvYE Ad3Llvd NOI WNIHLITT 404 SI MO0™1d

357029 - 1076952

S16 9045325 (5-2021)

2-72




STANDARD PARTS

S16 9045325 (5-2021) 2-73



STANDARD PARTS

Fig. 29 - Label Group

. —
Ky = =
5
o _— = . = .
= ————
X200\ “F- S
w PR
0| 5N l’, \”‘ ~ S
N\ '~
i 2
| 163 °
e/ Q) |
| ; '
Nl |
RN a1
2) A = W
S9POf 7 7 1 YW
LT

-,

==

$16 9045325 (9-2020)



STANDARD PARTS

357059 - NA
Fig. 29 - Label Group
Ref. Part No. Serial Number Description Qty.
1 1252768 (000000- ) Label Set, NA, Pyc [S16] 1
1 1252772 (000000- ) Label Set, Jpn, Pyc [S16] 1
2 1252769 (000000- ) Label Set, NA, Vyl [S16] 1
2 1252773 (000000- ) Label Set, Jpn, Vyl [S16] 1
3 1204077 (000000- ) Nameplate, Tennant, Domed 1

S16 9045325 (9-2020) 2-75



STANDARD PARTS

2-76 S16 9045325 (8-2020)



OPTIONS

SECTION 3
Contents Page
Fig. 1 - Side Brush Group, LeftHand .......... 3-2
Fig. 2- VacuumWand Group ................ 3-4
Fig. 3 - Vacuum Wand Box and Fan Group .... 3-6
Fig. 4 - Fire ExtinguisherKit ................. 3-9
Fig. 5- Overhead Guard Kit ................ 3-10

Fig. 6 - Single Side Brush Dust Control Group . 3-12
Fig. 7 - Brush Door Dust Control Skirts Group . 3-14
Fig. 8 - Dual Side Brush Dust Control Group .. 3-16

Fig. 9 - Hepa Vacuum Fan Group ............ 3-18
Fig. 10 - Spot Light Group, Blue .............. 3-21
Fig. 11 - Strobe Light and Backup Alarm Group 3-22
Fig. 12 - Headlight and Tail Light Group ....... 3-24
Fig. 13 - Battery Group, Wet, 36V 240Ah . ... .. 3-26
Fig. 14 - Battery Group, Lithium- lon,

36V, 122Kwh .................... 3-28
Fig. 15 - Battery Group, Lithium- lon,

36V,82Kwh ..................... 3-30
Fig. 16 - Battery Group, Lithium- lon,

36V, 41Kwh ..................... 3-32

Fig. 17 - On- Board Battery Charger Group . ... 3-34
Fig. 18 - Off- Board Battery Chargers Group ... 3-36
Fig. 19 - Off- Board Lithium- lon Battery

ChargerGroup ................... 3-38
Fig. 20 - Smart- Fill Automatic Battery

WateringGroup .. ... ... ooii it 3-40
Fig. 21 - Manual Battery Watering System ... .. 3-42
Fig. 22 - Carpet Care Group ................. 3-43
Fig. 23 - Low Dump Hopper Bins Kit .......... 3-44

Fig. 24 - Documentation Group (Online Only) .. 3-46

S16 9045325 (6- 2021) 3-1



OPTIONS

Fig. 1 - Side Brush Group, Left Hand

S16 9045325 (9-2020)

3-2



OPTIONS

357019
Fig. 1 - Side Brush Group, Left Hand

Ref. Part No. Serial Number Description Qty.
1 1252359 (000000- ) Bracket, Channel, Brush, Lh 1
2 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 7
3 1252109 (000000- ) Bracket WIdt, Brush, Pivot, Lh 1
4 51225-1 (000000- ) Pin, Clevis, 0.50d X 6.00I 1
5 1251331 (000000- ) Spring, Tors, 0.87id .25wir 13.0coil, Rh 1
6 140127 (000000- ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 1
7 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
8 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
9 1252133 (000000- ) Arm WiIdt, Upper, Link, Lh 1

10 1251107 (000000- ) Bushing, FIng, 8mmb 10mmd 7.5mml 8
11 1252353 (000000- ) Pin, Clevis, 8mmd X 100mml [304ss] 5
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
13 1216647 (000000- ) Pin, Cotter, Hair, 0.38d .054 Wir 6
14 1252317 (000000- ) Spring, Extn, 1.050d 0.13wir 5.00I 1
15 1252134 (000000- )  Lift WIdt, Lower, Link, Lh 1
16 1014163 (000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
17 1213677 (000000- ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 2
18 1072628 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 3
19 200101017 (000000- ) Nut, Hex, Jam, M8 X 1.25 1
20 1237208 (000000- ) Actuator, 36vdc, 60mm Stroke 1
21 81581 (000000- ) Pin, Clevis, 0.31d X 1.75I 1
22 1246330 (000000- ) Motor, Ele, 36vdc 0070rpm 0.16hp Gear 1
23 1250678 (000000- ) Spacer, Brush 1
24 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
25 1252110 (000000- ) Motor Widt, Mtg, Brush, Lh 1
26 1238366 (000000- ) Guard, Brush, Side 1
27 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
28 06549 (000000- ) Nut, Hex, M5 X 0.80 X 16, 8.8 4
29 1227460 (000000- ) Cover, Thread, M5 4
30 1017441 (000000- ) Plate, Adapter, Brush 1
31 1225549 (000000- ) Brush, Disk, Swp, 20.0d, Polypropylene 1
32 1248278 (000000- ) Washer, Flat, 0.66b 2.50d .12, Ss 1
33 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
34 44851 (000000- ) Bumper, Rbr, 1.5d 1.50th 0.28h 1
35 06948 (000000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
36 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
37 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
38 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1

S16 9045325 (9-2020) 3-3



OPTIONS

Fig. 2 - Vacuum Wand Group

3-4 S16 9045325 (9-2020)



OPTIONS

357024
Fig. 2 - Vacuum Wand Group

Ref. Part No. Serial Number Description Qty.
1 83285 (000000- ) Cuff, 2.3d Hose, 1.5id/2.30d 3.6l Blk 1
2 83289 (000000- ) Hose, Flex, Vacuum, 02.0d, 024.0I 1
3 1248334 (000000- ) Tube WIidt, Vacuum 1
4 1248310 (000000- ) Grip, Handle 1
5 1250310 (000000- ) Cuff, 1.75 Tube, 1.62id/Tpr 4.3I Blk 1
6 1246570 (000000- ) Tube, Vacuum, Alm 1
7 80299 (000000- ) Cuff, 1.7d Hose, 1.5id/Tpr 4.0l Blk 1
8 1215716 (000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
9 600372 (000000- ) Boot, Switch 1
10 06923 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 25, 4.8 2
11 1013705 (000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
v 9045175 (000000- ) Hanger Kit, Vac Wand, Ci 1
A 12 1242046 (000000- ) Handle Widt, Pivot, Wand 1
A 13 72763 (000000- ) Bushing, Fing, 0.75b 0.88d 0.75I 2
14 1251867 (000000- ) Tube, 0.41id 0.750d 02.56l, Stl 1
15 03193 (000000- ) Screw, Hex, M10 X 1.50 X 90, 8.8 1
16 32492 (000000- ) Washer, Flat, 0.38, Std 1
17 1242048 (000000- ) Plate Widt, Mtg, Wand 1
18 25737 (000000- ) Spring, Extn, 0.750d 0.07wir 03.5I 2
19 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
20 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
21 383724 (000000- ) Circuitbreaker, 25.0a, Resetable 1

S16 9045325 (9-2020) 3-5



OPTIONS

Fig. 3 - Vacuum Wand Box and Fan Group

S16 9045325 (6-2021)

3-6



OPTIONS

Fig. 3 - Vacuum Wand Box and Fan Group

A19/0MET
dnd/LL

€-0 3001a (1)
€-0 3001

2
1
"ON 3dIm| a4
3
a

7139V ON
aNNOY9 JILVLS

5 =g ——=
a/amel] 2 \
und/vVLL] 1 YI9/VRET] ¥
‘ON _JdIm| 3 ® dnd//8| €
NV4 ONVM OVA £ (1)7138V7] NHO/VSOT| 2
NV ONVM OVA n1a/99] 1
"ON 34IM| V
73a@v1 ON
=il == SSINHVH NIVA 10l

M3IA dOL

EW AVTI3d ONVM: [ T1)713avT]
EN AVTI3d ONVM

s v

3-7

S16 9045325 (6-2021)




OPTIONS

Fig. 3 - Vacuum Wand Box and Fan Group

357025 - 357098

Ref. Part No. Serial Number Description Qty.
1 1240661 (000000- )  Filterbox Widt 1
2 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
3 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 6
v 4 1200149 (000000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 1
A 1206774 (000000- ) Brush Kit, Motor, Fan 1
5 10912 (000000- ) Seal, Rbr, Clsd, 0.375, 5.0d 2.5h 1
6 1249927 (000000- ) Tube, 0.38id 0.500d 2.19I, Ss 3
7 391434 (000000- ) Screw, Hex, M6 X 1.00 X 80, Ss 3
8 1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg Of 10bag] 1
9 1015220 (000000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft 1
10 1247432 (000000- ) Filter, Foam 1
11 01493 (000000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
12 1244419 (000000- ) Seal, Foam 1
13 1240961 (000000- ) Cover Widt, Filterbox 1
14 80950 (000000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 2
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
18 223080 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
19 59009 (000000- ) Spring, Tors, 0.75id .06wir 02.8coll 1
20 32483 (000000- ) Washer, Flat, 0.25, Sae 1
21 39005 (000000- ) Pin, Cotter, .094 X 0.75 1
22 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 011t 1
23 398806 (000000- ) Latch 1
24 83285 (000000- ) Cuff, 2.3d Hose, 1.5id/2.30d 3.6l Blk 1
25 1229172 (000000- ) Relay, 36vdc, 025a, Spdt 1
26 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 1
27 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 1
28 1245866 (000000- ) Gasspring, 90Ib, 3.15strk 1
29 1205551 (000000- ) Stud, Ball, 10mm Ball, M8x1.25 Stud 2
30 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
31 1076422 (000000- ) Harness, Ele, Wand [S16] 1
32 32491 (000000- ) Washer, Flat, 0.31, Std 1
33 1056982 (000000- ) Diode, Ele, Plug 1

3-8 S16 9045325 (6-2021)



OPTIONS

Fig. 4 - Fire Extinguisher Kit

357054

Ref. Part No. Serial Number Description Qty.
v 9045070 (000000- ) Parts Kit, Extinguisher, Fire, Ci 1
A 1 1250418 (000000- ) Bracket, Fire Extinguisher 1
A 2 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 3 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 2

S16 9045325 (9-2020) 3-9



OPTIONS

Fig. 5 - Overhead Guard Kit

S16 9045325 (9-2020)

3-10



OPTIONS

357026

Fig. 5 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9045053 (000000- ) Ohg Kit, Ci [S16] 1
A 1 1201247  (000000- )  Guard WIdt, Top, Ohg 1
A 2 1239388 (000000- ) Tube WIdt, Ohg, Lh 1
A 3 1239390 (000000- ) Tube WiIdt, Ohg, Rh 1
A 4 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 5 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
A 6 1072628 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 8
A 7 32492 (000000- ) Wasbher, Flat, 0.38, Std 12
A 8 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 6
A 9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 6

S16 9045325 (9-2020) 3-11



OPTIONS

Fig. 6 — Single Side Brush Dust Control Group

3-12 S16 9045325 (6-2021)



OPTIONS

357028

Fig. 5 — Single Side Brush Dust Control Group

Ref. Part No. Serial Number Description Qty.
1 1248685 (000000- ) Bracket WIdt, Bumper, Skirt, Rh 1
2 1054100 (000000- )  Wheel, 04.0d 2.56w 0.41b 1
3 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 1
4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 16
5 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
6 1247760 (000000- )  Skirt, Brush, Side 1
7 1248217 (000000- ) Bracket, Retaining, Skirt 1
8 1248191 (000000- ) Bracket, Retaining, Skirt 1
9 1248190 (000000- ) Bracket, Retainer, Skirt 1

10 1248220 (000000- ) Plate, Retainer, Skirt, Hepa 1
11 1239938 (000000- ) Bracket WIdt, Retainer, Skirt 1
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
13 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
14 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
15 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
16 1249184 (000000- ) Bracket WIdt, Skirt, Front 1
17 1249321 (000000- ) Bracket, Retainer, Skirt 1
18 1249756 (000000- ) Plate Widt, Mtg, Skirt, Lh 1
19 1249322 (000000- ) Bracket, Retainer, Skirt 1
20 1249676 (000000- ) Plate, Skirt 1
21 1249320 (000000- ) Skirt, Front 1

S16 9045325 (6-2021) 3-13



OPTIONS

Fig. 7 — Brush Door Dust Control Skirts Group

3-14 S16 9045325 (9-2020)



OPTIONS

357030

Fig. 8 — Brush Door Dust Control Skirts Group

Ref. Part No. Serial Number Description Qty.
1 1240413 (000000- ) Door Widt, Skirt 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 1248826 (000000- ) Bracket WIdt, Retainer, Skirt, Hepa 2
4 1240417  (000000- ) Skirt, Door 2
5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
6 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 10
7 398806 (000000- ) Latch 1
8 1066840 (000000- ) Seal, Afmkt, Wiper, 03ft 1
9 9045133 (000000- ) Seal, Rbr, Clsd, .50, .50w, Adh, Afmkt 1

10 1248827 (000000- ) Plate, Door, Brush, Skirt 1
11 1247551 (000000- ) Skirt, Rear, Side 2
12 1016331 (000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 4
13 1016399 (000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4

S16 9045325 (9-2020) 3-15



OPTIONS

- Dual Side Brush Dust Control Group

Fig. 8

S16 9045325 (6-2021)

3-16



OPTIONS

357031

Fig. 8 — Dual Side Brush Dust Control Group

Ref. Part No. Serial Number Description Qty.
1 1248685 (000000- ) Bracket Widt, Bumper, Skirt, Rh 1
2 1054100 (000000- )  Wheel, 04.0d 2.56w 0.41b 2
3 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 2
4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 16
5 1240509 (000000- ) Strap, Skirt, Front 1
6 1247760 (000000- ) Skirt, Brush, Side 2
7 1248217 (000000- ) Bracket, Retaining, Skirt 2
8 1248191 (000000- ) Bracket, Retaining, Skirt 2
9 1248190 (000000- ) Bracket, Retainer, Skirt 2

10 1248220 (000000- ) Plate, Retainer, Skirt, Hepa 2
11 1239938 (000000- ) Bracket Widt, Retainer, Skirt 2
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
13 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
14 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
15 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
16 1240505 (000000- ) Bracket WIdt, Skirt, Front 1
17 1240563 (000000- ) Bracket Widt, Bumper, Skirt 1
18 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
19 1248082 (000000- )  Skirt, Front 1

S16 9045325 (6-2021) 3-17



OPTIONS

Fig. 9 - Hepa Vacuum Fan Group

S16 9045325 (6-2021)

3-18



OPTIONS

Fig. 9 - Hepa Vacuum Fan Group

"MS °SS3dd Vd3H :713avT
*MS °SS3¥d OVA Vd3H :0L

o
z
t
lo

738v1 ON

ANNOMO JILVLS :0L @
NV4 OVA ¥d3H :73av1 E H

NV4 JVA Vd3H 0L

*MS °SS3dd *dlS 0L (1)738v7 VH0/EQ
(NOTLO3NNOOD ON) Vd3H (1)738av1 Js01 “MS °"SS3™d QYVANYLS HO4 E a/gaeT| 2|

3YNSS34d "OVA Vd3H

*MS °SS3Yd Vd3H

Z o $0L (1)73av7 SHim| 0]
N ‘MS *SS34d Vd3H H0d4  {
) bl
(NOILO3NNOJ ON) °AalS (1)738V7] 2 .
o 3-NSS3Hd “OVA OHVANVLS \
‘ / “MS_3HNSS3dd :13avl
-1‘ 2 - “NS 3WNSS3Hd OVA 0L

REIVZSS
VHO/EE
“ON 3MIM[ 0]

NvYd4 OVA 738V
Nvd4 JVA 0L

AN/ 19
Nv1/09
NH9/SS
VHO/ES
A8/MET
NYg/20
"ON 3dIM

X
nlg/ge
NY9/SE
“ON 34N
SR E E H
ANNOY9 JILVLIS :0L

Y3LT14 SS3NYVH :T3av
SS3NYVH NIVA :0L

|
[<[-In[m[+[o]o

lal=In]
=
1

— TEAVE] ]
@ |l— YHO/EE| E
Ngg/2s| 2

AN3A3 IVAY3HL 7138V A3IAYS] T
*MS IN3A3 TIVAY3HL :0L “ON 3dIM |m_

ml

2z
I
“ON 3d1 I

H3IMVHS H31714 173av
HINVHS ¥31714 0L

3-19

S16 9045325 (6-2021)



OPTIONS

Fig. 9 - Hepa Vacuum Fan Group

357032 - 357098

Ref. Part No. Serial Number Description Qty.

1 1240956 (000000- ) Plate Widt, Mtg, Fan [Hepa] 1

2 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4

3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1

v 4 1215180 (000000- ) Fan, Vacuum, 8.7d, 036vdc, 1 Stage 1

A 1254664 (000000- ) Brush Kit, Motor, Fan 1

5 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4

6 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1

7 1240796 (000000- ) Filter, Hepa, 21.16 X 7.50 X 4.25 1

8 1248585 (000000- ) Cover Widt, Fltr 1

9 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 10

10 1253016 (000000- ) Bracket Widt, Mount, Fltr 1

11 1246761 (000000- ) Sensor Assy, Pressure, 0.18 Psi 1

12 1238921 (000000- ) Fitting, Brs, Pm02/Pm02, W/ Flir 1

13 40607 (000000- ) Fitting, Brs, Str, Bm03/Pm02 2

14 383725 (000000- ) Circuitbreaker, 30.0a, Resetable 1

15 1238116 (000000- ) Filter, Dust, Panel 4.2 X 19.2 X 26.0 1

16 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2

17 1205551 (000000- ) Stud, Ball, 10mm Ball, M8x1.25 Stud 2

18 1245866 (000000- ) Gasspring, 90Ib, 3.15strk 1

19 32491 (000000- ) Washer, Flat, 0.31, Std 1

20 1076421 (000000- ) Harness, Ele, Vac [Hepa,S16] 1
3-20 S16 9045325 (6-2021)



OPTIONS

Fig. 10 - Spot Light Group, Blue

FRONT
357039
Ref. Part No. Serial Number Description Qty.
1 1076666 (000000- ) Route, Harness, Lt, Blu, Rear [S16] 2
2 1240687 (000000- ) Light, Spot, Blue, Led 2
3 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
4 1253176 (000000- ) Grommet, Rbr, 0.38id, F/ 1.0h, .25 Matl 1

S16 9045325 (9-2020) 3-21



OPTIONS

Fig. 11 — Strobe Light and Backup Alarm Group

S16 9045325 (6-2021)

3-22



OPTIONS

357037
Fig. 11 - Strobe Light and Backup Alarm Group

Ref. Part No. Serial Number Description Qty.
1 1251334 (000000- ) Bracket WIdt, Light 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
3 1254294 (000000- ) Light, Strobe, Amb, Led 1
4 1205799 (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 4
5 1058694 (000000- ) Alarm, Backup, 12-48vdc, Adj 1
6 1252294 (000000- ) Label, Hole, Cover, Taillight 1
7 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
8 377084 (000000- ) Switch, Rocker, Prgrsv 1
9 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
10 1076607 (000000- ) Harness, Ele [Lights, S16] 1
11 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1

S16 9045325 (6-2021) 3-23



OPTIONS

Fig. 12 - Headlight and Tail Light Group

NN

g
\\\%@@@@@%

S16 9045325 (6-2021)

3-24




OPTIONS

s
1)
b

Part No.
1251334
1020341
1254294
1205799
1058694
06927
1034731
377084
9 1064184
10 1076607
11 1210807
12 9008182
13 1202870
14 1202892
15 06920
16 222267
17 1248392

0 NO O~ WON =

Fig. 12 - Headlight and Tail Light Group

Serial Number

N~ Y Y v e N e e e N N N N N S~

Description

Bracket WIdt, Light

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Light, Strobe, Amb, Led

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx
Alarm, Backup, 12-48vdc, Adj

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Switch, Rocker, Prgrsv

Circuitbreaker, 02.5a, Resetable
Harness, Ele [Lights, S16]

Wire, Tie [W/.25” Fir Tree Clip]

Light Assy, Pre-Sweep, Afmkt

Bezel, Headlight, Lh [W/Inserts]

Bezel, Headlight, Rh [W/Inserts]

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8
Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab
Taillight [24-36vdc, Jw Speaker]

357038

Qty.

- O 0O = =2 N = =2 N = =2 N = DN a2 DN -

S16 9045325 (6-2021)

3-25




OPTIONS

Fig. 13 - Battery Group, Wet, 36V 240Ah

h)

7 /) W/ / \
/4 s Y ,/
=, 1=\ 0)an
. 3 .,,,.
\ .Nﬁ A ......
\ ;,”v,: GO ol \ ’@V » \
:w_v__ S| Y/ & Ol “ \ »(M\ \
v =0 D=
I ) TN\ Y
7, y
= (D)
. { & ( @ ~
\ \‘,.—.\ AR ,. ' »,
&/ am\,M @ aip)Y N
/

@ﬁ
%
u:e

u _J

S16 9045325 (9-2020)

3-26



OPTIONS

Fig. 13 - Battery Group, Wet, 36V 240Ah

357040

Ref. Part No. Serial Number Description Qty.
1 222280 (000000- ) Battery, Wet, 06vdc 240ah 6

2 1041030 (000000- ) Cap, Battery, Black 12
3 68873 (000000- ) Boot, Terminal, Battery, 02-01ga, Red 1
4 68872 (000000- ) Boot, Terminal, Battery, 02-01ga, Blk 11
5 87435 (000000- ) Nut, Hex, Flexlock, .31-18 12
6 630375 (000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
7 1243754 (000000- ) Spacer, Battery, 0.50 X 3.0 X 10.0 2
8 1242643 (000000- ) Spacer, Battery, 0.75 X 3.0 X 12.5 1
9 1252818 (000000- ) Spacer, Battery, Foam, 3.25 X 7.5 X 7 1
10 223356 (000000- ) Cable, 04ga 12.0l Blk .31ring /.31ring 5
11 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1

S16 9045325 (6-2021) 3-27




OPTIONS

Fig. 14 - Battery Group, Lithium-lon, 36V, 12.2 Kwh

S16 9045325 (6-2021)

3-28



OPTIONS

357044 - NA
Fig. 14 - Battery Group, Lithium-lon, 36V, 12.2 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019369 (000000- ) Battery Assy, Li-lon, 36v, 12.2 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763* (000000- ) Label [Anti-Tamper] 12
A 7 1052126* (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 1252818 (000000- ) Spacer, Battery, Foam, 3.25 X 7.5 X 7 2
11 1231215 (000000- ) Spacer, Battery, 4.25 X 4.25 X 15.0 1
12 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1
13 1242643 (000000- ) Spacer, Battery, 0.75 X 3.0 X 12.5 1
14 1254389 (000000- ) Harness, Cntrl, Battery [Lithium, S16] 1

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (6-2021) 3-29



OPTIONS

Fig. 15 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

S16 9045325 (6-2021)

3-30



OPTIONS

357042 - NA
Fig. 15 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019370 (000000- ) Battery Assy, Li-lon, 36v, 8.2 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763* (000000- ) Label [Anti-Tamper] 12
A 7 1052126* (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 1252818 (000000- ) Spacer, Battery, Foam, 3.25 X 7.5 X7 2
11 1231215 (000000- ) Spacer, Battery, 4.25 X 4.25 X 15.0 2
12 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1
13 1242643 (000000- ) Spacer, Battery, 0.75 X 3.0 X 12.5 1
14 1254389 (000000- ) Harness, Cntrl, Battery [Lithium, S16] 1

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (6-2021) 3-31



Fig. 16 - Battery Group, Lithium-lon, 36V, 4.1 Kwh

OPTIONS

s 5 > 9

&R S & DN
) IR T 7 ZET

S16 9045325 (6-2021)

3-32



OPTIONS

357043 - NA
Fig. 16 — Battery Group, Lithium-lon, 36V, 4.1 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019371 (000000- ) Battery Assy, Li-lon, 36v, 4.1 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763* (000000- ) Label [Anti-Tamper] 12
A 7 1052126* (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 1231215 (000000- ) Spacer, Battery, 4.25 X 4.25 X 15.0 4
11 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1
12 1242643 (000000- ) Spacer, Battery, 0.75 X 3.0 X 12.5 1
13 1252818 (000000- ) Spacer, Battery, Foam, 3.25 X 7.5 X 7 1
14 630375 (000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
15 1254389 (000000- ) Harness, Cntrl, Battery [Lithium, S16] 1

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (6-2021) 3-33



OPTIONS

Board Battery Charger Group

Fig. 17 - On-

[
Z
o
o
TR

S$16 9045325 (6-2021)

3-34



OPTIONS

357055

Fig. 17 - On-Board Battery Charger Group

Ref. Part No. Serial Number Description Qty.
1 1229621 (000000- ) Charger, 36vdc 900w 100-240vac [On Brd] 1
1 1229475 (000000- ) Charger 36vdc 1200w 100-240vac [On Brd] (Not Shown) 1
2 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 4
3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
4 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
v 5 1075458 (000000- ) Harness, Chrgr, 10ga [M8 Ring/M8 Ring] 1
A 6 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
7 32984 (000000- ) Washer, Lock, Int, 0.31 2
8 39349 (000000- ) Washer, Flat, 0.31, Sae 2
9 1236882 (000000- ) Plate, Retainer 2
10 80395 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 2
11 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
12 1202868 (000000- ) Clip, Tie, 0.25d, Plstc 1
13 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 1
14 1073882 (000000- ) Cord, Power, 14/3, 15a, 15ft Blk [Us] 1
15 1210807 (000000- ) Wire, Tie [W/.25 Fir Tree Clip] 1

S16 9045325 (6-2021) 3-35



OPTIONS

Fig. 18 - Off-Board Battery Chargers Group

Ml

i
w

(il

|\‘I|
| lll

\j(-
\

= D
il
g Pa il i‘ !"
Y “‘l “.”! I ||
Y > P
) P
DR, Il 5
A
A
Q A
N

il

HDoys
l!l’!i?!

I3

P

3-36 S16 9045325 (9-2020)



OPTIONS

357057
Fig. 18 - Off-Board Battery Chargers Group

Ref. Part No. Serial Number Description Qty.
v 1 1234826 (000000- ) Charger, 36vdc 900w 100-240vac [Off Brd] 1
A 2 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 3 9042253 (000000- ) Charger Kit, Off Board [T600/T600¢] 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
5 1239716 (000000- ) Bracket, Mount, Switch 1
6 600437 (000000- ) Switch, Snap, 15a, RIr 1
7 601359 (000000- ) Plate, Backing, Switch 1
8 06922 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
9 39658 (000000- ) Washer, Lock, Int, 04 2
10 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
11 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
12 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
v 13 1075458 (000000- ) Harness, Chrgr, 10ga [M8 Ring/M8 Ring] 1
A 14 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
15 32984 (000000- ) Washer, Lock, Int, 0.31 2
16 39349 (000000- ) Washer, Flat, 0.31, Sae 2
17 1025642 (000000- ) Cord, Power, 16/3, 15ft Blk [Us] 1
18 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2

S16 9045325 (9-2020) 3-37



OPTIONS

Fig. 19 - Off-Board Lithium-lon Battery Charger Group

;7
\\\
77/
//

y
Qe

e

S16 9045325 (9-2020)

3-38



OPTIONS

357058 - NA
Fig. 19 - Off-Board Lithium-lon Battery Chargers Group

Ref. Part No. Serial Number Description Qty.
v 1 1242861 (000000- ) Charger, 36vdc 1200w 100-240vac[Off Brd] 1
A 2 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
3 1239716 (000000- ) Bracket, Mount, Switch 1
4 600437 (000000- ) Switch, Snap, 15a, RIr 1
5 601359 (000000- ) Plate, Backing, Switch 1
6 06922 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
7 39658 (000000- ) Washer, Lock, Int, 04 2
8 01754 (000000- ) Nut, Hex, Std, M3 X 0.50, 8 2
9 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
10 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1
v 11 1075458 (000000- ) Harness, Chrgr, 10ga [M8 Ring/M8 Ring] 1
A 12 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
13 32984 (000000- ) Washer, Lock, Int, 0.31 2
14 39349 (000000- ) Washer, Flat, 0.31, Sae 2
15 1025642 (000000- ) Cord, Power, 16/3, 15ft Blk [Us] 1
16 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2

S16 9045325 (9-2020) 3-39



Fig. 20 - Smart-Fill Automatic Battery Watering Group

& U
7 ()
D O )ragd
\P@vi 0

FRONT

=

3-40

S16 9045325 (6-2021)



OPTIONS

16 1246536
17 1210807
18 1248178
19 1064184

Delivery Assy, Water, Battery
Wire, Tie [W/.25” Fir Tree Clip]
Distribution Assy, Water, Battery
Circuitbreaker, 02.5A, Resetable

357049 - NA
Fig. 20 - Smart-Fill Automatic Battery Watering Group
Ref. Part No. Serial Number Description Qty.

v 1 9045064 (000000- ) Tank Assy, Abw 4.0l 1
A 2 1235763 (000000- ) Cap, Tank, 2.25 [Blue,Vented W/Lanyard] 1
A 3 1224988 (000000- ) Label, Automated Battery Watering 1
A 4 1233633 (000000- ) Label, Detgt [Do Not Add] 1
A 5 1231018 (000000- ) Pump, In-Tank, 13.5vdc 3.5lpm 1
A 6 1231338 (000000- ) Grommet, Pump 1
7 1239470 (000000- ) Bracket, Mount, Tank [Abw] 1

8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4

9 39349 (000000- ) Washer, Flat, 0.31, Sae 8

10 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4

11 9016770*  (000000- ) Controller Kit, Battery, 24vdc, Ci [Abw] 1

12 1239279 (000000- ) Bracket WIdt, Mount, Abw 1

13 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4

14 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 2

15 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

( ) 1

( ) 1

( ) 1

( ) 1

* Requires Tennant True service or an authorized Tennant service provider.

S16 9045325 (9-2020) 3-41



OPTIONS

Fig. 21 - Manual Battery Watering System

9

Y \s\_!ﬂ\@ \

D

\o Y) Eu

N v%b

kl]l\
\\\%ﬁ% \
.

V=

FRONT

\
8-

357051 - NA

Qty.

Description

Serial Number

(000000~

Ref. Part No.

Fill Kit, Battery, Manual, Ci [S16]

Pump, Hand, Battery

)
)
)

9045074

(000000~

1236295

1

A
A

Distribution Assy, Water, Battery

(000000~

1248178

2

S16 9045325 (9-2020)

3-42



OPTIONS

Fig. 22 - Carpet Care Group

357052 - NA

Qty.

Serial Number Description

Ref. Part No.

- - - - -

o

(0]

E=

-
= —
[
e g
awm_mm_nu
CC..l.,e
< c [0}
C3dro?
R
o g =
WWWSH
553%3
€5
o =
N MY L
L N R I |
O OO O O
O O O O O
O O O O O
O O O O O
O O O O O
e
— QNI 00 N
AN O MNO
O O AN ~ O
(e3> RNTo RN To BN (o)
< S 0 < <
A ANANO N
T 0O v+

]
2
3
4

, Afmkt, Bulb, Str, .50d F/11ga 08ft

Seal

)

(000000-

1031632

5

A

3-43

S$16 9045325 (6- 2021)



OPTIONS

Fig. 23 - Low Dump Hopper Bins Kit

3-44 S16 9045325 (9-2020)



OPTIONS

357053

Fig. 23 - Low Dump Hopper Bins Kit

Ref. Part No. Serial Number Description Qty.
v 9045167 (000000- ) Bin, Low Dump, Ci 2
A 1 1246078 (000000- ) Hopper, Removable 1
A 2 1246394 (000000- ) Plate, Handle 4
A 3 1246397 (000000- ) Tube, Handle 1
A 4 1246891 (000000- ) Rod, Thrd, Full, M10 X 1.5 12.2] 1
A 5 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 2
A 6 1021677 (000000- ) Rivet, Blind, .154d X 0.55 X .38d, Ss 16
S16 9045325 (9-2020) 3-45




OPTIONS

Ref. Part No.
9045321
9045322
9045323
9045324
9045325
9045326
9045312

Fig. 24 - Documentation Group (Online Only)

Serial Number
000000-

1 www.tennantco.com/manual

~— O~ ' ' N~ ~— ~—

Description

Manual, Oprtr [S16 Elec, En]
Manual, Oprtr [S16 Elec, Es]
Manual, Oprtr [S16 Elec, Fr]
Manual, Oprtr [S16 Elec, Jp]
Manual, Parts [S16 Ele, En]
Manual, Service [S16 Ele, En]
Instr, Use&Care, Wallchart [S16]

B[=] To view, print, or download the latest Parts manual, other language
e[ Operator manuals, and Use and Care Guides (wall charts) visit:

NA

Qty.

—_. a2 A A A A

3-46

S16 9045325 (9-2020)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Accelerator and Brake Pedal Assembly
Breakdown, 1200253 ............... 4-1
Fig. 2 - Steering Control Breakdown, 1200203 .. 4-3

S16 9045325 (9-2020) 4-1



BREAKDOWNS

Fig. 1 - Accelerator and Brake Pedal Assembly Breakdown, 1200253

356189
Ref. Part No. Serial Number Description Qty.
v . 1200253 (000000- ) Pedal Assy, Accelerator, Brake 1
A 1 1058687 (000000- ) Sensor, Position [Hall] 1
A 2 1014548 (000000- ) Pedal, Brake, W/ Tread 1
A 3 1051836 (000000- ) Pedal, Propel, W/ Tread 1
A 4 1061049 (000000- ) Spring, Extn, 0.350d 0.05wir 02.8| 2
A 5 1031716 (000000- ) Spring, Extn, 0.500d 0.07wir 03.0l 1
A 6 1064665 (000000- ) Spring, Tors, 0.55id .05wir 04.0coll 1

3-2 S16 9045325 (9-2020)



BREAKDOWNS

Fig. 2 — Steering Control Breakdown, 1200203

356361

Ref. Part No. Serial Number Description Qty.
v 1200203 (000000- ) Steer-Control Assy, Wheel Drive 1
AV 1 9011049 (000000- ) Chain, Steering W/Link 1
A 2 9011051 (000000- ) Pulley, Tension 1
A 3 372874 (000000- ) Bearing, Steering 1
A 4 9008719 (000000- ) Bearing [6003 2RS] 2

S16 9045325 (9-2020) 3-3



BREAKDOWNS

3-4

S16 9045325 (9-2020)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ ... 5-6

S16 9045325 (6-2021)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-21 09028 ........ 2-41 1058687 ....... 3-2
00912 ........ 2-11 09164 ........ 1-1, 2-21 1058694 .. ..... 3-23, 3-25
01493 ........ 3-8 09570 ........ 2-5, 2-11 1059019 ....... 2-19
01683 ........ 2-49 09738 ........ 2-23 1060626 . . ..... 2-19
01683* ........ 3-29, 3-31, 3-33 09739 ........ 2-17, 2-49, 3-9 1061049 ....... 3-2
01684 ........ 2-5,2-17, 2-21, 2-27, 09739* ........ 2-11 1063908 . ...... 2-49
2-29, 2-31, 2-35, 2-37, 09744 ........ 2-39, 3-8, 3-20 1064038 ....... 2-11
2-39, 3-3, 3-13, 3-15, 09770 ........ 2-21, 2-23, 2-41 1064184 ....... 2-9, 2-49, 3-5, 3-21,
3-17, 3-20, 3-35, 3-41 1006416 ....... 2-53 3-23, 3-25, 3-41
01684* ........ 2-11 1009356 . ...... 2-41 1064188 ....... 2-9, 2-49, 3-3
01685 ........ 2-15,2-17,2-23,2-25, 1011735 ....... 2-11 1064665 .. ..... 3-2
2-31, 2-45, 2-49, 3-3, 1012878 ....... 2-13, 2-17 1066720 ....... 2-13
3-8, 3-11, 3-13, 3-17 1013705 ....... 2-25, 2-43, 3-5 1066840 . ...... 3-15
01686 ........ 2-23, 2-45 1014163 ....... 2-31,3-3 1067059 ....... 2-45
01754 ........ 3-39 1014328 ....... 2-21 1067452 ....... 1-1, 3-8
02942 ........ 2-31,3-3 1014548 ....... 3-2 1068510 ....... 2-49
03192 ........ 2-19, 2-39, 2-45, 3-11 1014563 ....... 2-41 1069745 ....... 2-64
03193 ........ 35 1015220 ....... 3-8 1070587 ....... 1-1,2-53
06549 ........ 2-23, 2-31, 3-3 1016314 ....... 2-49, 2-51 1071856* ...... 2-11
06920 ........ 3-25 1016331 ....... 3-15 1072628 . ...... 2-25, 2-27, 2-31, 2-33,
06921 ........ 2-45 1016399 ....... 2-23, 3-15 3-3, 3-11
06922 ........ 2-25, 2-43, 3-37, 3-39 1017218 ....... 2-21, 2-23, 2-27, 2-39 1072816 ....... 2-5, 2-21
06923 ........ 35 1017441 .. ... .. 2-31, 3-3 1073882 ....... 3-35
06924 ........ 2-43 1018226 ....... 2-45 1074344 .. .. ... 2-37,2-39
06925 ........ 2-35 1020168 ....... 3-8 1074344 ... ... 2-11
06926 ........ 3-8 1020341 ....... 2-5,2-9, 2-13, 2-17, 1074787 ....... 2-64
06927 ........ 2-37, 2-47, 3-25 2-23, 2-41, 2-49, 3-13, 1075458 . ...... 3-35, 3-37, 3-39
06938 ........ 29 3-15, 3-17, 3-23, 3-25 1076416 ....... 2-64
06942 ........ 2-5, 2-21, 2-35, 2-45 1021677 ....... 3-45 1076417 ....... 2-64
06946 ........ 2-51 1024965 .. ..... 2-23 1076418 ....... 2-64
06948 ........ 2-31,3-3 1025642 .. ..... 3-37, 3-39 1076419 ....... 2-64
06965 ........ 2-35 1025736 ....... 2-17 1076420 ....... 2-64
06968 ........ 2-43 1028690 . ...... 2-33 1076421 ....... 3-20
06969 ........ 2-43 1029646 . ...... 2-45 1076422 ....... 3-8
07259 ........ 2-41 1031613 ....... 29 1076486 .. ..... 2-51
07785 ........ 2-23 1031632 ....... 3-43 1076488 ....... 2-51
07786 ........ 2-51 1031716 ....... 3-2 1076495* ... ... 3-29, 3-31, 3-33
07787 ........ 3-45 1034731 ....... 2-7,2-17, 2-33, 2-37, 1076607 ....... 3-23, 3-25
07791 ........ 2-35, 3-8, 3-20 2-43, 2-47, 2-49, 3-5, 1076643 ....... 2-51
07810 ........ 2-5 3-20, 3-23, 3-25, 3-37, 1076666 . . ..... 3-21
08085 ........ 2-17, 2-27 3-39, 3-41 1077054 . ...... 2-64
08175 ........ 2-45 1035684 .. ..... 2-19 1077067 ....... 2-15, 2-17
08708 ........ 2-13,2-35,2-37,2-39, 1036490 ....... 2-11 1077071 ....... 2-15, 2-17
2-51 1038966 . . ..... 2-11 1077073 ....... 2-15, 2-17
08709 ........ 2-5, 2-11, 2-13, 2-19, 1041030 ....... 3-27 10912 ........ 3-8
2-23, 2-27, 3-13, 3-17, 1046422 . ...... 2-37 1329 ......... 2-37, 3-20
3-41 1048955 ....... 2-15, 2-17 1398 ......... 2-31,3-3
08711 ......... 2-11, 2-43 1051052 ....... 2-15, 2-17 1635......... 2-35, 2-37
08712 ........ 2-5, 2-13, 2-17, 2-21, 1051199 ....... 2-37 1200149 ....... 3-8
2-27, 2-29, 2-31, 3-3, 1051836 ....... 3-2 1200203 ....... 2-19, 3-3
3-13, 3-17 1052120 ....... 29 1200210 ....... 2-13
08712* .. ...... 2-11 1052123 ....... 29 1200253 ....... 29, 3-2
08713 ........ 2-25,2-27,2-33,2-37, 1052126* ...... 3-29, 3-31, 3-33 1200827 ....... 2-13
2-45, 3-8, 3-11 1052726 .. ..... 29 1200828 . ...... 2-13
08716 ........ 2-13 1054100 ....... 1-1, 2-5, 3-13, 3-17 1200999 ....... 2-17
09007 ........ 3-41 1056982 ....... 3-8 1201103 ....... 2-13
09010 ........ 2-19, 2-25, 3-8, 3-41 1057554 . ... ... 2-11 1201212 ....... 29
09023 ........ 2-27, 3-35 1057780 ....... 2-5 1201247 ....... 3-11
09026 ........ 2-13, 2-23 1058679 ....... 2-11 1201253 ....... 2-11
5-2 S16 9045325 (6-2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1201428 ....... 2-17 1233940 ....... 2-53 1240228* . ..... 3-29, 3-31, 3-33
1201864 ....... 29 1234826 .. ..... 3-37 1240255 .. ..... 2-3
1201894 ....... 2-15 1235128 ....... 2-37 1240413 ....... 3-15
1202156 ....... 2-13 1235145 ....... 2-37 1240417 ....... 1-1,3-15
1202600 . ...... 2-11 1235763 ....... 3-41 1240505 ....... 3-17
1202860 . ...... 2-47 1235955 . ...... 2-5 1240509 ....... 3-17
1202868 . ...... 2-9, 3-35 1235956 .. ..... 2-5 1240563 .. ..... 3-17
1202870 ....... 3-25 1236295 ....... 3-42 1240661 ....... 3-8
1202892 ....... 3-25 1236479 ....... 2-43 1240687 ....... 3-21
1202957 ....... 2-13, 2-17 1236500 ....... 2-41 1240796 .. ..... 1-1,3-20
1203946 ....... 2-17 1236501 ....... 2-41 1240955 ....... 2-37
1203958 ....... 2-17 1236686 . . ..... 2-41 1240956 . ...... 3-20
1204077 ....... 2-75 1236687 ....... 2-41 1240961 ....... 3-8
1204639 ....... 2-21 1236758 ....... 2-41 1241120 ....... 2-41
1204881 ....... 2-21 1236759 ....... 2-41 1241180 ....... 2-43
1205345 ....... 2-49 1236827 ....... 2-23 1241485 .. .. ... 2-19
1205551 ....... 2-35, 3-8, 3-20 1236830 ....... 2-21 1241947 ... ... 2-37
1205753 ....... 2-11 1236847 ....... 2-23 1242046 .. ..... 35
1205764 ....... 2-17 1236882 ....... 2-43, 3-35 1242048 . ... ... 35
1205799 ....... 3-23, 3-25 1236950 ....... 2-33 1242063 .. ..... 2-45
1205799* ...... 3-29, 3-31, 3-33 1237171 ... ... 2-33 1242075 ....... 2-33
1206722 .. ..... 2-51 1237208 .. ..... 2-31,3-3 1242206 .. ..... 2-13
1206774 ....... 3-8 1237856 .. ..... 2-43 1242463 . ... ... 2-49
1208748 ....... 2-7 1237865 ....... 2-21 1242563 .. ..... 2-33
1210399 ....... 2-47 1237883 ....... 2-41 1242643 . ... ... 2-53, 3-27, 3-29, 3-31,
1210711 ....... 2-5 1238116 ....... 1-1,2-37, 3-20 3-33
1210807 ....... 2-5, 2-25, 2-31, 2-35, 1238155 ....... 2-35 1242861 ....... 3-39
2-43, 2-47, 2-49, 2-53, 1238296 .. ..... 2-21 1243199 ....... 2-23
3-3, 3-23, 3-25, 3-35, 1238366 . . ... .. 2-31,3-3 1243754 . ... ... 2-53, 3-27
3-41 1238399 ....... 2-27 1243989 ....... 2-45
1213677 ....... 2-29, 2-31, 3-3 1238415 ....... 2-45 1243991 ....... 2-45
1215180 ....... 2-37, 3-20 1238420 ....... 2-43 1244110 ....... 2-45
1215716 ....... 2-25, 2-43, 3-5 1238454 . ... ... 2-27 1244419 .. ... .. 2-35, 3-8
1216647 ....... 2-31, 3-3 1238477 ....... 2-21 1244647 ... ... 2-11
1217080 ....... 2-41 1238485 ....... 2-5 1244929 . ... ... 2-33
1218104 ....... 29 1238507 ....... 2-37 1244951 . ... ... 2-29
1218569 ....... 29 1238583 ....... 2-45 1244952 . ... ... 1-1,2-29
1222018 ....... 2-35 1238648 ....... 2-33 1245009 ....... 2-5
1223084 ....... 1-1, 2-21 1238839 ....... 2-41 1245060 . ...... 2-33
1223100 ....... 2-23 1238844 . ... ... 2-41 1245089 ....... 2-29
1223393 ....... 2-11 1238921 ....... 2-35, 3-20 1245127 ....... 2-39
1224988 .. ..... 3-41 1238976 ....... 2-43 1245243 . ... ... 2-29
1225549 . ... ... 2-3,2-31, 3-3 1239051 ....... 2-3 1245244 . ... ... 2-29
1225659 .. ..... 2-23 1239052 ....... 2-3 1245246 . ... ... 1-1,2-29
1225660 . . ..... 2-23 1239057 ....... 2-39 1245247 .. .. ... 1-1,2-29
122709 . . ..... 2-39 1239136 ....... 2-33 1245421 ....... 2-7
1227206 .. ..... 2-25 1239262 ....... 2-5 1245767 ....... 2-21
12273 ........ 2-39 1239265 ....... 2-19 1245866 . . ..... 2-35, 3-8, 3-20
1227460 .. ..... 2-31,3-3 1239270 ....... 2-5 1245910 ....... 2-31
12277 ........ 2-5, 2-21, 2-27, 2-29, 1239279 ....... 3-41 1245963 .. ..... 2-23
3-13, 3-15, 3-17, 3-35 1239388 ....... 3-11 1246078 ....... 3-45
1228665* ... ... 2-11 1239390 ....... 3-11 1246136 ....... 2-13
1229172 ....... 2-49, 3-8 1239452 ....... 2-47 1246162 . ... ... 2-35
1229475 ....... 3-35 1239470 ....... 3-41 1246200 ....... 2-43
1229621 ....... 3-35 1239488 ....... 2-45 1246330 ....... 3-3
1231018 ....... 3-41 1239539* ... ... 2-11 1246394 . ... ... 3-45
12312 ........ 39 1239687 ....... 2-47 1246397 ....... 3-45
1231215 ....... 3-29, 3-31, 3-33 1239703 ....... 2-39 1246536 .. ..... 3-41
1231338 ....... 3-41 1239716 ....... 3-37, 3-39 1246570 . ...... 35
12317 ........ 2-23 1239938 ....... 3-13, 3-17 1246587 ....... 3-43
1233633 ....... 3-41 1240032 ....... 1-1,2-29 1246761 ....... 3-20

S16 9045325 (6-2021)

5-3




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1246828 .. ..... 2-43 1250579 ....... 2-41 1253880 ....... 2-23
1246891 ....... 3-45 1250601 ....... 2-41 1253908 ....... 2-27
1246931 ....... 1-1, 2-21 1250678 .. ..... 2-31, 3-3 1254034* ... ... 2-11
1246932 ....... 2-21 1251107 ....... 2-31, 3-3 1254155 . ... ... 2-3
1247076 .. ..... 2-39 1251299 ....... 2-5 1254294 . ... ... 3-23, 3-25
124709 .. ..... 2-39 1251303 ....... 2-49 1254389 ....... 3-29, 3-31, 3-33
1247402 .. .. ... 2-33 1251316 ....... 2-13 1254664 .. ..... 2-37, 3-20
1247432 .. .. ... 3-8 1251331 ....... 2-31,3-3 1255026 . . ..... 2-39
1247443 .. ... .. 2-11 1251334 ....... 3-23, 3-25 1255297 ....... 1-1,3-43
1247470 . ... ... 2-33 1251372 ....... 2-5 1255809 ....... 2-3
1247551 ....... 3-15 1251698 . ...... 2-49 1255971 ....... 2-5,2-39
1247760 .. ..... 1-1, 3-13, 3-17 1251741 .. .. ... 2-13 1256309 ....... 2-19
1247763 ... ... 3-29, 3-31, 3-33 1251855 ....... 2-27 130155........ 3-35, 3-37, 3-39
1247766 . ... ... 2-43 1251867 ....... 35 130773 ........ 29
1247892 ....... 2-29 1251919 ....... 2-13 140127 ........ 2-31,3-3
1248082 ....... 1-1,3-17 1251979 ....... 2-13 140139 ........ 2-25
1248163 ....... 2-25 1251985 ....... 2-31 140825........ 2-11
1248178 .. .. ... 3-41, 3-42 1251987 ....... 2-31 14464 ........ 2-17
1248190 ....... 3-13, 3-17 1251991 ....... 2-31 15675 ........ 29
1248191 ....... 3-13, 3-17 1251994 . ... ... 2-31 16931 ........ 2-11
1248212 ....... 2-35 1251997 ....... 2-31 17284 ........ 2-43
1248217 ....... 3-13, 3-17 1252109 ....... 3-3 19065 ........ 2-17, 2-37, 3-8, 3-9
1248220 .. ..... 3-13, 3-17 1252110 ....... 3-3 19066 ........ 2-9, 2-13, 2-31, 2-39,
1248278 .. ..... 2-31,3-3 1252133 ....... 3-3 33
1248310 ....... 35 1252134 ....... 3-3 19676 ........ 2-9, 2-33
1248334 ....... 35 1252138 ....... 2-27 200101017 ... .. 2-31, 3-3
1248392 ....... 3-25 1252139 ....... 2-27 20802 ........ 2-13
1248410 ....... 2-5 1252213 ....... 1-1 20951 ........ 2-53
1248442 .. .. ... 2-17 1252221 ....... 2-19 21168 ......... 2-5
1248488 . ...... 2-25 1252222 ....... 2-19 222267 . ....... 3-25
1248505* . ..... 2-11 1252232 ....... 2-27 222267* . ... ... 2-11
1248585 .. ..... 3-20 1252234 . ... ... 2-27 222280 ........ 3-27
1248652 .. ..... 2-41 1252294 . ...... 3-23 222290 .. ...... 2-64
1248685 .. ..... 3-13, 3-17 1252317 ....... 2-31, 3-3 222460 .. ...... 2-17
1248708 ....... 2-35 1252353 ....... 2-31, 3-3 222473 .. ...... 3-27, 3-29, 3-31, 3-33
1248826 . . ..... 3-15 1252359 ....... 3-3 223065 ........ 2-11
1248827 ....... 3-15 1252361 ....... 2-41 223080 ........ 3-8
1248841 ....... 2-53 1252419 ....... 2-27 223356 ........ 2-53, 3-27
1248923 ....... 2-23 1252420 .. ..... 2-23 223361 ........ 2-53
1248941 ....... 2-7 1252424 .. ... .. 2-27 223470 . ....... 2-23
1249068 . ...... 2-21 1252456 .. ..... 2-29 22892 ........ 2-51, 2-53
1249104* ... ... 3-29, 3-31, 3-33 1252459 . ... ... 2-29 22892* .. ...... 3-29, 3-31, 3-33
1249184 ....... 3-13 1252460 .. ..... 1-1,2-29 23683 ........ 2-25
1249320 ....... 1-1,3-13 1252558 .. ..... 2-29 24199 ........ 2-17, 2-49
1249321 ....... 3-13 1252663 . ...... 2-27 24899 ........ 2-19
1249322 ....... 3-13 1252768 .. ..... 2-75 25312 ........ 39
1249459* ... ... 2-11 1252769 ....... 2-75 25735 ........ 2-41
1249550 ....... 2-35 1252772 .. .. ... 2-75 25737 ........ 35
1249621 ....... 1-1, 3-43 1252773 ....... 2-75 26428 ........ 2-11
1249622 .. ..... 1-1, 3-43 1252810 ...... 2-11 29570 ........ 2-17, 3-8
1249631 ....... 2-39 1252818 ....... 2-53,3-27,3-29,3-31, 32483 ........ 2-45, 2-51, 3-8
1249633 ....... 2-39 3-33 32486 ........ 2-25, 2-33, 2-43
1249676 ....... 3-13 1252842 . ... ... 2-39 32490 ........ 2-35
1249756 . ...... 3-13 1252923 ....... 2-27 32491 ........ 2-9, 2-11, 2-13, 2-19,
1249821 ....... 2-35 1253016 ....... 3-20 2-33, 2-35, 2-37, 3-8,
1249854 . ... ... 2-11 1253149 ....... 2-11 3-20
1249927 ....... 3-8 1253176 ....... 3-21 32492 ........ 2-5,2-9, 2-13, 2-19,
1250310 ....... 35 1253226* . ..... 2-11 2-29, 2-33, 2-39, 2-41,
1250313 ....... 2-43 1253493 ....... 2-17 2-45, 3-5, 3-11
1250375 ....... 2-19 1253773 ....... 2-33 32493 ........ 2-11, 2-43
1250418 ....... 3-9 1253870 ....... 2-33 32520 ........ 2-13, 2-17
5-4 S16 9045325 (6-2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
32548 ........ 2-27 44851 ........ 2-31,3-3 9011058 ....... 2-13
32982 ........ 2-51 44906 ........ 2-5, 2-25, 2-31, 2-49, 9011872 ....... 2-19
32983 ........ 2-13 33 9016770* ...... 3-41
32984 ........ 2-19, 2-51,3-35,3-37, 46390 ........ 2-21,2-23 9019369 ....... 3-29

3-39 49177 ........ 2-15, 2-17 9019370 ....... 3-31
33807 ........ 2-5 50304 ........ 2-27,2-33 9019371 ....... 3-33
33944 ........ 2-51 51225-1....... 2-31, 3-3 9042253 . ...... 3-37
35836 ........ 2-23 51562 ........ 2-33 9045053 ....... 3-11
360488 ........ 2-25 57598 ........ 2-5, 2-25, 3-13, 3-17 9045064 . ...... 3-41
360973 ........ 2-45 579211 ........ 3-37, 3-39 9045066 . ...... 2-7
361076 ........ 2-11 58359 ........ 2-41 9045070 . ...... 39
361144 .. ...... 1-1,2-11 58366 ........ 2-19 9045074 . ...... 3-42
36191 ........ 2-27 59009 ........ 3-8 9045077 ....... 2-7
364587 ........ 2-43, 2-45 59542 ........ 2-41 9045082 ....... 2-5
36556 ........ 2-23 59658 ........ 2-33 9045084 . ...... 2-5
367452 ........ 2-25 600372 ........ 2-25, 2-43, 3-5 9045085 ....... 2-5
367679 ........ 2-37 600437 ........ 3-37, 3-39 9045087 ....... 2-5
369409 ........ 2-53 601359 ........ 3-37, 3-39 9045088 ....... 2-49
36996 ........ 2-35 607461 ........ 2-49 9045090 . ...... 2-49
370181 ........ 2-5,2-9 630375........ 2-53, 3-27, 3-33 9045092 . ...... 29
372874 ........ 3-3 630446 ........ 2-13 9045094 . ...... 29
377084 ........ 2-11, 3-23, 3-25 64173 ........ 2-23 9045096 . ...... 2-7
377537 ........ 1-1 68872 ........ 2-53, 3-27 9045097 ....... 2-7
377540 ........ 1-1 68873 ........ 2-53, 3-27 9045103 ....... 2-21
381962 ........ 2-13 71579 ........ 2-5 9045104 ....... 2-23
382726 ........ 2-13 72763 ........ 35 9045109 ....... 1-1, 2-21
383724 ........ 35 72897 ........ 2-45 9045124 . ...... 2-27
383725........ 2-49, 3-20 73411 ..., 2-23 9045125 ....... 2-27
383727 ........ 2-49 74409 ........ 29 9045127 . ...... 2-29
383940 ........ 2-45 762425 ........ 2-45 9045128 . ...... 2-27
384306 ........ 2-43 762428 ........ 2-45 9045131 ....... 2-27
384419 ........ 2-35 763114 .. ...... 3-35 9045133 ....... 3-15
386063 ........ 2-29 76888 ........ 2-5 9045151 . ...... 2-43
386868 ........ 2-49 76955 ........ 2-15, 2-17 9045152 . ...... 2-41
386962 ........ 2-41 80299 ........ 35 9045153 . ...... 2-43
39005 ........ 3-8 80395 ........ 2-23, 3-35 9045154 . ...... 2-43
39019 ........ 2-49 80491 ........ 2-35 9045162 ....... 3-43
391434 ........ 3-8 80921 ........ 2-17 9045167 ....... 3-45
39277 ........ 2-5, 2-11 80950 ........ 2-27,3-8 9045170 ....... 2-41
39283 ........ 2-13, 2-19, 2-29 81581 ........ 2-31, 3-3 9045171 . ...... 2-41
39284 ........ 2-19, 2-33 81818 ........ 2-23 9045172 . ...... 2-41
39349 ........ 2-27,2-51,3-35,3-37, 81855 ........ 2-49 9045173 . ...... 2-45

3-39, 3-41 82226 ........ 2-11, 2-45 9045174 . ...... 2-33
39658 ........ 3-37, 3-39 82733 ........ 2-37 9045175 ....... 35
398501 ........ 2-11 82833 ........ 2-64 9045178 . ...... 3-43
398806........ 2-5,2-7,29,3-8,3-15 83285 ........ 3-5, 3-8 9045180 ....... 2-43
40607 ........ 2-35, 3-20 83289 ........ 35 9045185 ....... 2-33
40758 ........ 2-5 86866 ........ 2-41 9045190 ....... 2-39
41140 ......... 2-37,2-39,2-47,3-20, 86952 ........ 2-33 9045191 ....... 2-35

3-35, 3-37, 3-39 87308 ........ 2-51 9045202 ....... 2-17
41140% .. ...... 2-11 87318 ........ 2-51 9045253* ...... 2-11
AaNngt......... 2-5, 2-37 87435 ........ 2-53, 3-27 9045263* ...... 2-11
4178 ......... 2-13 89710 ........ 2-23, 2-27 9045269* ...... 2-47
41185......... 2-21 9008182 ....... 3-25 9045312 ....... 3-46
41345 ........ 2-19 9008719 ....... 3-3 9045321 ....... 3-46
41346 ........ 2-43 9009632 ....... 2-13 9045322 ....... 3-46
41358 ........ 2-39 9009834 ....... 2-15 9045323 ....... 3-46
41430 ........ 2-19, 2-35, 3-11 9010928 . ...... 29 9045324 . ...... 3-46
41437 ........ 2-15, 2-17 9011049 ....... 3-3 9045325 ....... 3-46
41619 ........ 2-25,2-31, 3-3 9011051 ....... 3-3 9045326 ....... 3-46
42120-1....... 2-41 9011057 ....... 2-13

S16 9045325 (6-2021) 5-5



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36vdc, 05.0strk, 900Ib, 2-41

Actuator, 36vdc, 60mm Stroke, 2-31, 3-3

Actuator, 36vdc, 7.00strk, 0600Ib[Std],
2-25

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 2-9

Alarm, Backup, 12-48vdc, Adj, 3-23, 3-25

Angle, Latch, 2-17

Angle, Support, 2-13

Arm WIdt, Drive, 2-21

Arm Widt, Idler, 2-23

Arm Widt, Lift, Swp, 2-23

Arm Widt, Safety, Sppt, Seat, .38d 06.5d,
3-8

Arm Widt, Upper, Link, Lh, 3-3

Arm WiIdt, Upper, Link, Rh, 2-31

Arm, Lift, Upper, 2-43

Arm, Prop, 2-35

Bag, Vacuum, Paper [1pick=1pkg Of
10bag], 3-8

Bag, Vacuum, Paper [1pick=1pkg(=10pc)],
1-1

Battery Assy, Li-lon, 36v, 12.2 Kwh, 3-29

Battery Assy, Li-lon, 36v, 4.1 Kwh, 3-33

Battery Assy, Li-lon, 36v, 8.2 Kwh, 3-31

Battery, Wet, 06vdc 0360ah, W/ Cart [Tr],
1-1,2-53

Battery, Wet, 06vdc 240ah, 3-27

Bearing [6003 2RS], 3-3

Bearing, Ball, 0.79b 1.85d 0.55w, 2-21,
2-23

Bearing, Ball, 1.00b 2.05d .811w 2row,
2-41

Bearing, Ball, 1.38b 2.83d 0.67w, 2-19

Bearing, Fing, 2hole, 0.75b, 2-11

Bearing, Fing, 2hole, 0.75b [Nyl], 2-11

Bearing, Fing, 4hole, 35mmb, 2-43

Bearing, Self Align, 1.25b 2.00d, 2-41

Bearing, Spherical, 20b, 2-27

Bearing, Steering, 3-3

Belt Kit, Swp, Ci, 1-1, 2-21

Belt, Drive, 34.3I [Pj09], 1-1, 2-21

Bezel, Headlight, Lh [W/Inserts], 3-25

Bezel, Headlight, Rh [W/Inserts], 3-25

Bin, Low Dump, Ci, 3-45

Block, Pye, 0.44 X 2.0 X 12.6, Hdpe (High
Dump Only), 2-5

Bolt, Carriage, M8 X 1.25 X 30, 2-19

Bolt, Shid, 08mmd X 030mm, M06 X 1.0,
2-23

Boot, Bulb, .50id 1.00id 2.501, Red, 2-49,
2-51

Boot, Switch, 2-25, 2-43, 3-5

Boot, Terminal, Battery, 02-01ga, Blk,
2-53, 3-27

Boot, Terminal, Battery, 02-01ga, Red,
2-53, 3-27

Bracket WiIdt, Brush, Pivot, Lh, 3-3

Bracket WiIdt, Brush, Pivot, Rh, 2-31

Bracket WIdt, Bulkhead, 2-5

Bracket WIdt, Bumper, Skirt, 3-17

Bracket WIdt, Bumper, Skirt, Rh, 3-13,
3-17

Bracket Widt, Latch, 2-17

Bracket WIdt, Light, 3-23, 3-25

Bracket Wldt, Mount, Abw, 3-41

Bracket Wldt, Mount, Bearing, 2-27

Bracket WIdt, Mount, Charger, 2-49

Bracket Wldt, Mount, Flir, 3-20

Bracket WIdt, Mtg, Pivot, 2-23

Bracket WIdt, Mtg, Pivot, Lh, 2-23

Bracket WIdt, Mtg, Switch, 2-43

Bracket Wldt, Retainer, Skirt, 3-13, 3-17

Bracket WIdt, Retainer, Skirt, Hepa, 3-15

Bracket WIdt, Seat, Spring, Mtg, 2-13

Bracket WIdt, Shakr, Mtg, 2-37

Bracket WIdt, Skirt, Front, 3-13, 3-17

Bracket WIdt, Sppt, Brg, 2-11

Bracket, Arm Widt, 2-27

Bracket, Breaker, Rear, 2-49

Bracket, Channel, Brush, Lh, 3-3

Bracket, Channel, Brush, Rh, 2-31

Bracket, Dampner, 2-23

Bracket, Door Latch Horiz, 2-5

Bracket, Ele, Cb [T12], 2-9

Bracket, Fire Extinguisher, 3-9

Bracket, Guide, Hppr, 2-33

Bracket, Hyd, 2-45

Bracket, Latch, Keeper [Southco], 2-35

Bracket, Mount, Switch, 3-37, 3-39

Bracket, Mount, Tank [Abw], 3-41

Bracket, Mtg, Brg, 2-11

Bracket, Mtg, Hsng, Lh, 2-39

Bracket, Mtg, Hsng, Rh, 2-39

Bracket, Pivot, Cover, 2-35

Bracket, Retainer, Console, Rh, 2-11

Bracket, Retainer, Skirt, 3-13, 3-17

Bracket, Retaining, Skirt, 3-13, 3-17

Bracket, Skirt, Recirculation, 2-29

Bracket, Sppt, Hopper, Lh, 2-33

Bracket, Sppt, Hopper, Rh, 2-33

Bracket, Sppt, Seat, 2-13

Bracket, Support, Pump, 2-13

Brush Kit, Motor, Fan, 2-37, 3-8, 3-20

Brush, Disk, Sweep, 20.0d, Polypropylene,
2-3

Brush, Disk, Swp, 20.0d, Polypropylene,
2-31, 3-3

Brush, Sweep, 32.41, 06dr, Polypropylene,
Spiral, 2-3

Brush, Sweep, 32.41, 06sr, Natural Fiber,
Spiral, 2-3

Brush, Sweep, 32.4l, Spiral, Polypropylene
and Wire [Bronze], 2-3

Brush, Sweep, 32.4l, Wedge,
Polypropylene, Spiral, 2-3

Brush, Sweep, 32.41, Window,
Polypropylene, Spiral, 2-3

Bumper, Rbr, 1.0d 0.38th .25-20, 2-13

Bumper, Rbr, 1.5d 1.50th 0.28h, 2-31, 3-3

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
2-27,3-8

Bushing, Fing, 0.50b 0.56d 0.22I, Nyl, 2-23

Bushing, Fing, 0.63b 0.75d 0.38l, 2-41

Bushing, FIng, 0.75b 0.88d 0.75I, 3-5

Bushing, FIng, 10mmb 12mmd 7mml, 2-41

Bushing, Fing, 12.0b 7.0l 14.0d, Plstc,
2-23

Bushing, FIng, 16mmb 18mmd 6mml, 2-41

Bushing, Fing, 25.0mmb 28.0mmd
11.0mml, 2-43

Bushing, Fing, 8.3b 11.8d 9.71, 2-23

Bushing, Fing, 8mmb 10mmd 7.5mml,
2-31,3-3

Bushing, Sleeve, 0.50b 0.59d 0.25I, Oib,
2-25

Bushing, Sleeve, 0.50b 0.59d 0.38l, St,
2-23

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
2-43, 2-45

Bushing, Sleeve, 1.25b 1.41d 0.501, 2-43

Bushing, Snap-In, 0.25b 0.31d 0.08th Nyl,
2-17

Cc

Cable [Usb, Mini-B, Male 90d, Female],
2-11

Cable Assy, 04ga .34ring /.34ring, 175a,
2-53

Cable Assy, 06ga [2 Wire, M6/M8 Ring],
2-51

Cable Assy, Battery, 02ga [T12,T16], 3-29,
3-31, 3-33

Cable, 04ga 12.01 Blk .31ring /.31ring,
2-53, 3-27

Cable, 04ga 5.5| Brown .31ring/.31ring,
2-51

Cable, Battery, 4ga, .31ring / .312ring, 2-51

Cable, Glv .09d 013.01 .38eye /.38eye, 2-9,
2-33

Cable, Lift, 0.13d 8.171 0.50eye/0.50eye,
2-25

Cap, Battery, Black, 3-27

Cap, Hub, Wheel [For 1060626], 2-19

Cap, Tank, 2.25 [Blue,Vented W/Lanyard],
3-41

Cap, Tube, 1.0, 2-33

Cap, Wheel, Steering, 2-11

Carpet Care Kit, Ci, 3-43

Chain, Coil, Str, 2/0, 06.91 05 Link, 2-5

Chain, Steering W/Link, 3-3

Channel Widt, Seat, 2-13

Channel WIdt, Steering, Pntd, 2-9

Charger 36vdc 1200w 100-240vac [On
Brd] (Not Shown), 3-35

Charger Kit, Off Board [T600/T600g], 3-37

Charger, 36vdc 1200w 100-240vac[Off
Brd], 3-39

5-6

S16 9045325 (6-2021)



CROSS REFERENCE

Charger, 36vdc 900w 100-240vac [Off
Brd], 3-37

Charger, 36vdc 900w 100-240vac [On
Brd], 3-35

Circuitboard Assy [Chui, User Interface],
2-11

Circuitboard Kit, Main Sweep, Ci [S16],
2-47

Circuitboard Kit, W/O Telem, Ci [S16], 2-11

Circuitbreaker, 02.5a, Resetable, 2-9, 2-49,
3-5, 3-21, 3-23, 3-25, 3-41

Circuitbreaker, 15.0a, Resetable, 2-9, 2-49,
33

Circuitbreaker, 25.0a, Resetable, 3-5

Circuitbreaker, 30.0a, Resetable, 2-49,
3-20

Circuitbreaker, 40.0a, Resetable, 2-49

Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole,
2-11

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-19

Clamp,Cable, Stl, 0.90d X 0.62w, 1hole,
2-5

Clip, Tie, 0.25d, Plstc, 2-9, 3-35

Connector, Anderson, 175a, Gray, 2-51,
2-53, 3-29, 3-31, 3-33

Connector, Battery, 6ga 50a, Gray[2cont],
3-35, 3-37, 3-39

Contactor, 36vdc, 200a, Spst, 2-49

Controller Kit, Battery, 24vdc, Ci [Abw],
3-41

Controller, Battery, Li-lon, 36vdc [Bms],
3-29, 3-31, 3-33

Controller, Drive [T12], 2-9

Cord, Power, 14/3, 15a, 15ft Blk [Us], 3-35

Cord, Power, 16/3, 15t Blk [Us], 3-37, 3-39

Cover Kit, Box, Elec, Afmkt [S16 Jp], 2-49

Cover Kit, Box, Elec, Afmkt [S16], 2-49

Cover Widt, Filterbox, 3-8

Cover Widt, Fltr, 3-20

Cover WIdt, Louvered, 2-35

Cover, Belt, 2-21

Cover, Box, Controls, 2-47

Cover, Console, Rh, 2-11

Cover, Filterbox, Afmkt [S16], 2-35

Cover, Side, Lh, Afmkt, Emea/Jpn [S16],
2-7

Cover, Side, Lh, Afmkt, Std [S16], 2-7

Cover, Side, Rh, Afmkt, Emea/Jpn [S16],
2-7

Cover, Side, Rh, Afmkt, Std [S16], 2-7

Cover, Thread, M5, 2-31, 3-3

Cuff, 1.75 Tube, 1.62id/Tpr 4.3I Blk, 3-5

Cuff, 1.7d Hose, 1.5id/Tpr 4.01 Blk, 3-5

Cuff, 2.3d Hose, 1.5id/2.30d 3.6l Blk, 3-5,
3-8

Cylinder, Hyd, 2.0b 24.11 15.00strk 3000,
2-45

D

Dampener, Linear, 5.0strk, 2-13
Delivery Assy, Water, Battery, 3-41

Diode, Ele, Plug, 2-64, 3-8

Distribution Assy, Water, Battery, 3-41,
3-42

Door Kit, Idler, Swp, Ci, 2-29

Door WIdt, Brush, 2-5

Door Widt, Skirt, 3-15

Drive Kit, Swp, Ci, 2-21

E
Extinguisher, Fire, 2.5 Lb Dry, 3-9

F

Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt],
3-8

Fan, Vacuum, 8.7d, 036vdc, 1 Stage, 2-37,
3-20

Fill Kit, Battery, Manual, Ci [S16], 3-42

Filter Widt, Screen, 3-43

Filter, Dust, Panel 4.2 X 19.2 X 26.0, 1-1,
2-37, 3-20

Filter, Foam, 3-8

Filter, Hepa, 21.16 X 7.50 X 4.25, 1-1, 3-20

Filterbox Widt, 3-8

Fitting, Brs, Pm02/Pm02, W/ Flr, 2-35,
3-20

Fitting, Brs, Str, Bm03/Pm02, 2-35, 3-20

Fitting, Grease, Str Pm04 .471, 2-41

Fitting, Hyd, E90, Fm04/0Om06, 2-45

Fitting, Hyd, Rst, Fm04/0f04, .047, 2-45

Fitting, Hyd, Str, Fm04/Om04, 2-45

Fitting, Plstc, E90, Bm06/Bm06, 2-53

Fitting, Plstc, E90, Bm06/Pm04, 2-53

Frame WIdt, Main [S16], 2-5

Fuse, 080a, 0.88 2.41, 125volt,Slow-Blow,
2-51

G

Gas spring, 35Ib, 8.0strk, 2-17

Gasket, Belt, Cover, 2-21

Gasket, Dash, Rh, 2-11

Gasket, Sensor, Thermal, 2-37

Gasket, Shaft, Steering, 2-11

Gasspring, 90Ib, 3.15strk, 2-35, 3-8, 3-20

Gauge, Hourmeter, 05-277 Volt, Ac / Dc,
2-11

Grip, Handle, 3-5

Grip, Handle, .25d .60l Yel, 2-17

Grip, Handle, .25d .90I Yel, 2-13

Grommet, Pump, 3-41

Grommet, Rbr, 0.38id, F/ 1.0h, .25 Matl,
3-21

Guard WIdt, Top, Ohg, 3-11

Guard, Brush, Side, 2-31, 3-3

Guide, Cyl, 2-45

H
Handle Widt, Latch, Seat, 2-17

Handle Widt, Pivot, Wand, 3-5

Handle, Container, 2-13

Handle, Latch, 2-17

Handle, Tube, Widt, 2-33

Hanger Kit, Vac Wand, Ci, 3-5

Harness, Cable, Propel Motor [T12,Cw],
2-64

Harness, Chrgr, 10ga [M8 Ring/M8 Ring],
3-35, 3-37, 3-39

Harness, Cntrl, Battery [Lithium, S16],
3-29, 3-31, 3-33

Harness, Ele [Hyd. Pump, S16], 2-64

Harness, Ele [Lights, S16], 3-23, 3-25

Harness, Ele [Ring With .250m Tail], 2-11,
2-37,2-39

Harness, Ele, Hopper [Hi-Dump, S16],
2-64

Harness, Ele, Main [S16], 2-64

Harness, Ele, Seat [T12], 2-64

Harness, Ele, Sweep, Side [S16], 2-64

Harness, Ele, Vac [Hepa,S16], 3-20

Harness, Ele, Vac [S16], 2-64

Harness, Ele, Wand [S16], 3-8

Harness, Wire, Propel Motor [S16], 2-64

Hinge Kt, Swp, Ci, 2-27

Hinge, Shaker, 2-37

Hopper Kit, Arm, Lower, Ci [S16 Jp], 2-43

Hopper Kit, Arm, Lower, Ci [S16 Na], 2-43

Hopper Kit, Arm, Upper, Lh, Ci, 2-43

Hopper Kit, Arm, Upper, Rh, Ci, 2-43

Hopper Kit, Link, Roll, Ci, 2-41

Hopper Kit, Low Dump, Ci [S16 Jp], 2-33

Hopper Kit, Low Dump, Ci [S16 Na], 2-33

Hopper Kit, Lug, Cyl, Ci, 2-45

Hopper Kit, Roll Widt, Lh, Ci, 2-41

Hopper Kit, Roll Widt, Rh, Ci, 2-41

Hopper Widt, 2-41

Hopper, Removable, 3-45

Horn, 36vdc, 110dba, 2-5

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 2-53

Hose, Flex, Vacuum, 02.0d, 024.01, 3-5

Hose, Hyd, Med04, 0f04e90/0f04str,
046.8, 2-45

Hose, Hyd, Med04, 0f04e90/0f04str,
059.3, 2-45

Housing WIdt, Cntrl, 2-47

Housing, Fltr, Afmkt [S16], 2-39

[dler Kit, Swp, Ci, 2-23

Inductor, 12.7mmid [156 Imp At 25mhz],
3-29, 3-31, 3-33

Inductor, 18Mmid [156 Imp At 25Mhz]
(Australia Only), 2-9

Inductor, 25Mmid [218 Imp At 25Mhz]
(Australia Only), 2-9

Instr, Use&Care, Wallchart [S16], 3-46

Iron Gray S/G
Enamel12.80z[lcm101-00517], 1-1

S16 9045325 (6-2021)

5-7




CROSS REFERENCE

K

Key, ignition, Sql, 1-1, 2-11

Key, Sg, 0.19 X 0.19, 0.751, 2-21

Key, Sq, 0.19 X 0.19, 1.00I, 2-11

Key, Sq, 05mm X 05mm, 25mml, 2-21

Kit, Lint Screen, Cl, 3-43

Knob, Star, 2.00d 5ear, M10 X 1.0 Stud,
2-23

Knob, Star, 2.000d 4ear M8x1.25 [Yel],
2-29, 2-31, 3-3

L

Label [Anti-Tamper], 3-29, 3-31, 3-33
Label Set, Jpn, Pyc [S16], 2-75

Label Set, Jpn, Vyl [S16], 2-75

Label Set, NA, Pyc [S16], 2-75

Label Set, NA, Vyl [S16], 2-75

Label, Automated Battery Watering, 3-41
Label, Circuitbreaker, 2-9

Label, Circuitbreaker, Rear, 2-49
Label, Detgt [Do Not Add], 3-41
Label, Hole, Cover, Taillight, 3-23
Label, Opertnl, Console, Lh [S16], 2-11
Latch, 2-5, 2-7, 2-9, 2-17, 3-8, 3-15
Latch, Door, Yel, 2-35

Latch, Push, 1.5 X 1.8 [A3-50], 2-49
Latch, Swing, Lh, 2-33

Latch, Swing, Rh, 2-33

Lift Widt, Lower, Link, Lh, 3-3

Lift Widt, Lower, Link, Rh, 2-31

Light Assy, Pre-Sweep, Afmkt, 3-25
Light, Spot, Blue, Led, 3-21

Light, Strobe, Amb, Led, 3-23, 3-25
Link Widt, Oprtr Station, 2-13

Link, Oprtr Station, 2-13

Manual, Oprtr [S16 Elec, En], 3-46

Manual, Oprtr [S16 Elec, Es], 3-46

Manual, Oprtr [S16 Elec, Fr], 3-46

Manual, Oprtr [S16 Elec, Jp], 3-46

Manual, Parts [S16 Ele, En], 3-46

Manual, Service [S16 Ele, En], 3-46

Membrane Kit, Ci [S16], 2-11

Molding, Afmkt, Trim, Pvc, .08 .11, 01t
3-8

Motor Widt, Mtg, Brush, Lh, 3-3

Motor Widt, Mtg, Brush, Rh, 2-31

Motor, Ele, 36vdc 0070rpm 0.16hp Gear,
2-31,3-3

Motor, Ele, 36vdc 1900rpm 1.0hp, 2-21

Motor, Ele, 36vdc, Shakr, Ul, 2-37

Mount WIdt, Actuator, Swp, 2-25

N
Nameplate, Tennant, Domed, 2-75
Nut, Hex, Flexlock, .31-18, 2-53, 3-27
Nut, Hex, Fing, M8 X 1.25, 2-35, 3-8, 3-20

Nut, Hex, Jam, .25-20, 2-13, 2-17

Nut, Hex, Jam, M8 X 1.25, 2-31, 3-3

Nut, Hex, Lock, .31-18, NI, 2-13

Nut, Hex, Lock, .31-18, NI, Ss, 2-15, 2-17

Nut, Hex, Lock, M10 X 1.5, NI, 2-19, 2-35,
3-11

Nut, Hex, Lock, M12 X 1.75, NI, 2-11, 2-43

Nut, Hex, Lock, M3 X 0.50, NI, Ss, 3-37,
3-39

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-11,
2-17, 2-49, 3-9

Nut, Hex, Lock, M6 X 1.00, NI, 2-13, 2-35,
2-37, 2-39, 2-51

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-5,
2-11, 2-13, 2-17, 2-21, 2-27, 2-29,
2-31, 3-3, 3-13, 3-17

Nut, Hex, Lock, M8 X 1.25, NI, 2-5, 2-11,
2-13, 2-19, 2-23, 2-27, 3-13, 3-17,
3-41

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-25,
2-27, 2-33, 2-37, 2-45, 3-8, 3-11

Nut, Hex, M5 X 0.80 X 16, 8.8, 2-23, 2-31,
33

Nut, Hex, Std, M10 X 1.50, Ss, 3-45

Nut, Hex, Std, M3 X 0.50, 8, 3-39

Nut, Hex, Std, M6 X 1.00, Ss, 2-23

Nut, Hex, Std, M8 X 1.25, Ss, 2-51

Nut, Push, Bolt Retention, Stl,5/16 Thrd,
2-15, 2-17

(o)
Ohg Kit, Ci [S16], 3-11

P

Pad Set, Wear, 2-5, 2-39

Pad, Grip, 2-27

Paint, Airdry, Blk, 120z, 1-1

Panel Widt, Console, Lh, 2-11

Panel, Access, Front, Afmkt [S16 Jp], 2-9

Panel, Access, Front, Afmkt [S16], 2-9

Panel, Overlay [Jetmore Membrane], 2-11

Part Kit, Station, Oprtn, Plstc [2Pc=1Kit],
2-13

Parts Kit, Extinguisher, Fire, Ci, 3-9

Pedal Assy, Accelerator, Brake, 3-2

Pedal Assy, Accelerator, Brake (See
Breakdowns), 2-9

Pedal Kit, Swp, Ci, 2-27

Pedal Widt, Skirt, 2-27

Pedal, Brake, W/ Tread, 3-2

Pedal, Propel, W/ Tread, 3-2

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl,
2-45

Pin, Clevis, 0.19d X 1.00l, 2-27

Pin, Clevis, 0.31d X 1.75I, 2-31, 3-3

Pin, Clevis, 0.37d X 0.75l, 2-49

Pin, Clevis, 0.37d X 3.25I, 2-5, 2-25, 3-13,
3-17

Pin, Clevis, 0.50d X 3.00l, 2-25

Pin, Clevis, 0.50d X 6.00l, 2-31, 3-3

Pin, Clevis, 0.88d X 3.00l, 2-45

Pin, Clevis, 10mmd X 040mml, 2-41

Pin, Clevis, 10mmd X 60mml [304ss], 2-41

Pin, Clevis, 8mmd X 100mml [304ss],
2-31,3-3

Pin, Cotter, .094 X 0.75, 3-8

Pin, Cotter, .125 X 1.25, 2-45

Pin, Cotter, Hair, 0.31d .058 Wir, 2-17,
2-27

Pin, Cotter, Hair, 0.38d .054 Wir, 2-31, 3-3

Pin, Cotter, Hair, 0.38d .072 Wir, 2-41

Pin, Cotter, Hair, 0.38d .093 Wir, 2-5, 2-25,
2-31,2-49, 3-3

Pin, Hair, Cotter, 0.62d .120 Wir, 2-31, 3-3

Pin, Hitch, .375d X 1.80l, Ss, 2-33

Pin, Roll, .250d X 2.00l, .250/.256, 2-31,
3-3

Pivot Widt, 2-41

Pivot Widt, Lh, 2-41

Plate Widt, Mtg, Fan, 2-37

Plate WIdt, Mtg, Fan [Hepa], 3-20

Plate Widt, Mtg, Hppr, Lh, 2-41

Plate Widt, Mtg, Hppr, Rh, 2-41

Plate Widt, Mtg, Skirt, Lh, 3-13

Plate Widt, Mtg, Sppt, Seat, 2-13

Plate Widt, Mtg, W/Label, Aftmkt, JP, 2-13

Plate Widt, Mtg, W/Label, Aftmkt, Na, 2-13

Plate Widt, Mtg, Wand, 3-5

Plate Wldt, Permafilter, 2-39

Plate WIdt, Retainer, Skirt, 2-29

Plate WIdt, Shakr, Fltr, 2-37

Plate WIdt, Skirt, Lh, 2-29

Plate WIdt, Skirt, Rh, 2-29

Plate WIdt, Spacer, Bottom, 2-19

Plate WIdt, Spring, Latch, Lh, 2-33

Plate WIdt, Spring, Latch, Rh, 2-33

Plate Widt, Tower, Adj, 2-43

Plate Widt, Wheel, Axle, 2-19

Plate, Adapter, Brush, 2-31, 3-3

Plate, Adjust, 2-23

Plate, Backing, Switch, 3-37, 3-39

Plate, Brg, Adapter, 2-27

Plate, Console, Rh Spacer, 2-11

Plate, Coupler, 2-41

Plate, Cover, 2-35, 3-29, 3-31, 3-33

Plate, Cover, Front Rh, 2-7

Plate, Cover, Side, 2-7

Plate, Cyl, Mount, 2-45

Plate, Door, Brush, Skirt, 3-15

Plate, Follower, 2-41

Plate, Handle, 3-45

Plate, Harness, 2-19

Plate, Hppr, Pivot, 2-41

Plate, Latch [T17], 2-7

Plate, Link, 2-27

Plate, Pin, Clevis, Upper, 2-45

Plate, Raceway, 2-5

Plate, Retainer, 2-43, 3-35

Plate, Retainer, Skirt, Hepa, 3-13, 3-17

Plate, Retaining, Skirt, 2-29

Plate, Safety, Cyl, 2-45

Plate, Skirt, 3-13

Plate, Spacer, Top, 2-19

5-8

S16 9045325 (6-2021)



CROSS REFERENCE

Plate, Stop, Door, Brush, 2-5

Plate, Thread, Switch, M3 Nut, 96hr PI,
2-25,2-43, 3-5

Plate, Washer, 2-39

Plug, Drive, Brush, 2-21

Plug, Drive, Brush, Spl, 2-23

Plug, Hole, Rnd, 0.25h 0.8, Brb, Nyl, 2-5

Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl,
2-5

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
3-8

Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl,
2-5

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-11

Pulley, Tension, 3-3

Pump, Hand, Battery, 3-42

Pump, Hyd, 36vdc, Isolated, 2-45

Pump, In-Tank, 13.5vdc 3.5lpm, 3-41

R

Rail, SI, T, 2-27

Relay, 36vdc, 025a, Spdt, 2-49, 3-8

Retainer Widt, Bracket, 2-27

Retainer WIdt, Skirt, Rh, 2-29

Retainer, Brg, 2-23

Retainer, Ring, 2-41

Retainer, Skirt, Lh, 2-29

Retainer, Skirt, Rh, 2-29

Ring, Retaining, Ext, 0.75D, Hd, 2-11

Ring, Retaining, Ext, 1.00d, 2-41

Ring, Retaining, Ext, 1.3750d, 2-19

Ring, Retaining, Int, 2.00d, 2-41

Rivet, Blind, .154d X 0.55 X .38d, Ss, 3-45

Rivet, Blind, .188d X 0.45 X .62d, Alm,
2-27

Rod, Thrd, Full, M10 X 1.5 12.2, 3-45

Route, Harness, Lt, Blu, Rear [S16], 3-21

S

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx,
3-23, 3-25, 3-29, 3-31, 3-33

Screw, Btn, M8 X 1.25 X 16, Ss, 2-43

Screw, Btn, M8 X 1.25 X 25, Ss, 2-23

Screw, Flt, Soc, M8 X 1.25 X 25, 10.9
(High Dump Only), 2-5

Screw, Hex, .31-18 X 1.00, G5, 2-15, 2-17

Screw, Hex, M10 X 1.5 X 30, 9.8, Sems,
2-23

Screw, Hex, M10 X 1.50 X 25, NI, Ss,
2-21, 2-23, 2-41

Screw, Hex, M10 X 1.50 X 25, Ss, 2-41

Screw, Hex, M10 X 1.50 X 30, 8.8, 2-19,
2-39, 2-45, 3-11

Screw, Hex, M10 X 1.50 X 30, 8.8 (High
Dump Only), 2-19

Screw, Hex, M10 X 1.50 X 35, 8.8, 2-33

Screw, Hex, M10 X 1.50 X 35, 8.8 (Low
Dump Only), 2-19

Screw, Hex, M10 X 1.50 X 80, 8.8, 2-35

Screw, Hex, M10 X 1.50 X 90, 8.8, 3-5

Screw, Hex, M10x 1.50 x 25, 10.5, 2-9

Screw, Hex, M10x1.50x25, 10.5, 2-5

Screw, Hex, M10x1.50x25, 8.8, 2-13, 2-19,
2-29

Screw, Hex, M12 X 1.75 X 25, 8.8, 2-19

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-43

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-43

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-43

Screw, Hex, M5 X 0.80 X 12, 8.8, 3-9

Screw, Hex, M5 X 0.80 X 12, Ss, 2-23

Screw, Hex, M5 X 0.80 X 16, Ss, 2-17,
2-49

Screw, Hex, M6 X 1.00 X 12, 8.8, 2-51

Screw, Hex, M6 X 1.00 X 12, NI, Ss, 2-35,
2-37

Screw, Hex, M6 X 1.00 X 12, Ss, 2-39, 3-8,
3-20

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-5,
2-21, 2-35, 2-45

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 2-37,
3-20

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-7,2-33, 2-37, 2-43, 2-47, 2-49, 3-5,
3-20, 3-23, 3-25, 3-37, 3-39, 3-41

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-17

Screw, Hex, M6 X 1.00 X 20, NI, Ss, 2-5,
2-21, 2-27, 2-29, 3-13, 3-15, 3-17,
3-35

Screw, Hex, M6 X 1.00 X 20, Ss, 2-13

Screw, Hex, M6 X 1.00 X 25, Ss, 3-41

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-51

Screw, Hex, M6 X 1.00 X 45, 8.8, 2-31, 3-3

Screw, Hex, M6 X 1.00 X 80, Ss, 3-8

Screw, Hex, M8 X 1.25 X 12, Ss, 2-49

Screw, Hex, M8 X 1.25 X 16, Ss, 2-9

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11

Screw, Hex, M8 X 1.25 X 20, NI, Ss, 2-39

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-5,2-9, 2-13, 2-17, 2-23, 2-41, 2-49,
3-13, 3-15, 3-17, 3-23, 3-25

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-5, 2-11

Screw, Hex, M8 X 1.25 X 25, Ss, 2-19,
2-25, 3-8, 3-41

Screw, Hex, M8 X 1.25 X 25, Ss, Sems,
2-25, 2-27, 2-31, 2-33, 3-3, 3-11

Screw, Hex, M8 X 1.25 X 30, NI, Ss, 2-23,
3-15

Screw, Hex, M8 X 1.25 X 30, Ss, Sems,
2-5, 2-21

Screw, Hex, M8 X 1.25 X 35, Fl, Ss, 2-27,
3-35

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-33

Screw, Hex, M8 X 1.25 X 40, Ss, 2-13,
2-23

Screw, Hex, M8 X 1.25 X 60, Fl, Ss, 2-31,
33

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-15,
2-17

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, BIK,
2-11

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
3-25

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-45

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8, 3-25

Screw, Pan, Phl, M3 X 0.50 X 16, 4.8, 2-45

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8,
2-25, 2-43, 3-37, 3-39

Screw, Pan, Phl, M3 X 0.50 X 25, 4.8, 3-5

Screw, Pan, Phl, M3 X 0.50 X 30, 4.8, 2-43

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8, 3-8

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-37, 2-47, 3-25

Screw, Pan, Phl, M4 X 0.70 X 6, 4.8, 2-35

Screw, Pan, Phl, M5X0.80 X 40, 4.8, 2-9

Screw, Pan, Phl, M6 X 1.00 X 20, 4.8, 1-1,
2-21

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8, 2-13

Screw, Pan, Phl, M6 X 1.00 X 35, 4.8, 2-51

Screw, Set, M8 X 1.25 X 35, NI, 2-49

Screw, Soc, M10 X 1.50 X 35, 12.9, 2-39

Seal, Afmkt, Bulb, Str, .50d F/11ga 08ft,
3-43

Seal, Afmkt, Bulb, Str, .75d F/07ga 01ft,
29

Seal, Afmkt, Bulb, Str, 1.12, 0.88w 08it,
2-39

Seal, Afmkt, Rbr, Clsd, Adh, 02ft, 2-49

Seal, Afmkt, Rbr, Clsd, Adh, 08it, 2-39

Seal, Afmkt, Rbr, Open, Adh, 08ft, 2-37

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08tt,
3-8

Seal, Afmkt, Wiper, 03ft, 3-15

Seal, Foam, 2-35, 3-8

Seal, Foam, 1.00 1.00w 5.0, 2-39

Seal, Lip, 90, 1.3w . Grip 050.01, 2-9

Seal, Rbr, Clsd, .50, .50w, Adh, Afmkt,
3-15

Seal, Rbr, Clsd, 0.375, 5.0d 2.5h, 3-8

Seat Kit, Deluxe, Ci [S16], 2-17

Seat Kit, Std, Ci [T12], 2-15

Seat, DIx, W/ Armrests & Orange Seatbelt,
2-17

Seat, Std [Milsco], 2-15

Seatbelt, Orange, Retractable, Afmkt, 2-17

Sensor Assy, Pressure, 0.18 Psi, 3-20

Sensor, Position [Hall], 3-2

Sensor, Press, 5.0 Inch, 2-35

Shaft Assy, Steering, Basic, 2-11

Shaft, Crank Widt, 2-27

Shaft, Drive, Brush, 2-21

Shaft, Pivot, 2-35

Sheave, 09grv, 1.61pd 0.55b [Pj], 2-21

Sheave, 09grv, 4.13pd 0.75b [Pj], 2-21

Shock Absorber, 2.3 Strk, 2-23

Shroud, Front, Afmkt [T12], 2-9

Skirt Assy, Front [Light Litter], 1-1, 3-43

Skirt Assy, Front [Sand], 1-1

Skirt Kit, Debris, Lrg, Swp, Ci, 2-27

Skirt Kit, Front, Swp, Ci, 2-27

Skirt, Brush, Side, 1-1, 3-13, 3-17

Skirt, Door, 1-1, 3-15

Skirt, Front, 1-1, 3-13, 3-17

S16 9045325 (6-2021)

5-9




CROSS REFERENCE

Skirt, Hinge, 2-27

Skirt, Rear, Side, 3-15

Skirt, Recirculation, 1-1, 2-29

Skirt, Swp, 1-1, 2-29

Skirt, Swp, Lh, 1-1, 2-29

Skirt, Swp, Lh [Carpet], 1-1, 3-43

Skirt, Swp, Rear, 1-1, 2-29

Skirt, Swp, Rh, 1-1, 2-29

Skirt, Swp, Rh [Carpef], 1-1, 3-43

Sleeve, 10.1mmb 16.0mmd 9.5mml, 2-41

Sleeve, 25.0mmd 12.2mmb 11.8mml, 2-43

Sleeve, Flange, 2-13

Sleeve, Nyl, 1.22id 35.0, 2-64

Sleeve, P/M, 0.25b 0.38d 0.1 [430ss],
2-17

Sleeve, P/M, 0.25b 0.38d 0.2 [430ss],
2-35

Sleeve, P/M, 0.25b 0.38d 0.8l, 2-51

Sleeve, P/M, 0.32b 0.44d 0.2 [430ss],
2-13

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss],
2-17

Sleeve, P/M, 0.32b 0.50d 0.7 [430ss],
2-23,3-35

Sleeve, P/M, 0.50b 0.63d 0.3, PI, 2-25

Spacer, 0.39b, 0.50d, 0.121, 2-11

Spacer, Battery, 0.50 X 3.0 X 10.0, 2-53,
3-27

Spacer, Battery, 0.75 X 3.0 X 12.5, 2-53,
3-27, 3-29, 3-31, 3-33

Spacer, Battery, 0.75 X 3.0 X 21.0, 3-27,
3-29, 3-31, 3-33

Spacer, Battery, 4.25 X 4.25 X 15.0, 3-29,
3-31, 3-33

Spacer, Battery, Foam, 1.25 X 3.3 X 13.7,
2-53, 3-27, 3-33

Spacer, Battery, Foam, 3.25 X 7.5 X 7,
2-53, 3-27, 3-29, 3-31, 3-33

Spacer, Brg, 2-21

Spacer, Brush, 2-31, 3-3

Spacer, Plstc, 0.20b 0.32d 0.471, Nyl, 2-11

Spacer, Rnd, .38b .88d .38, 2-15, 2-17

Spring, Extn, 2-25

Spring, Extn, 0.350d 0.05wir 02.8l, 3-2

Spring, Extn, 0.500d 0.06wir 04.0l, 2-27,
2-33

Spring, Extn, 0.500d 0.07wir 03.0l, 3-2

Spring, Extn, 0.750d 0.07wir 03.5l, 3-5

Spring, Extn, 0.960d 0.12wir 8.73I, 2-23

Spring, Extn, 1.050d 0.13wir 5.00l, 2-31,
33

Spring, Tors, 0.55id .05wir 04.0coil, 3-2

Spring, Tors, 0.75id .06wir 02.8coil, 3-8

Spring, Tors, 0.87id .25wir 13.0coil, Rh,
2-31,3-3

Stand-Off, Circuitboard [0.25”], 2-47

Stand-Off, Wir, M8, Insulator, Panel, 2-49

Steer-Control Assy, Wheel Drive, 2-19, 3-3

Steer-Control Assy, Wheel Drive [T12]
(See Breakdowns) (Obsolete,
Replaced by 1256309), 2-19

Stop Widt, Lh, 2-39

Stop Widt, Rh, 2-39

Strainrelief, 2-37

Strap, Skirt, Front, 3-17

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-5

Stud, Ball, .39d .31-18, 2-13, 2-17

Stud, Ball, 10mm Ball, M8x1.25 Stud,
2-35, 3-8, 3-20

Switch WIdt, Hppr, 2-43

Switch, 0.1a, Spdt[Micro, Gold Contacts],
2-25,2-43,3-5

Switch, Ignition [Merit Gmbh], 2-11

Switch, Rocker, Dpdt, On / None / On, 2-11

Switch, Rocker, Prgrsy, 2-11, 3-23, 3-25

Switch, Safety, Shutoff, 2-11

Switch, Seat, No [Delta 6440-04], 2-15,
2-17

Switch, Snap, 15a, Rlr, 3-37, 3-39

Switch, Thermal, 160deg, Spdt, 2-37

Switch, Wobble, Spdt, 250vac, 15a, 2-43

T

Taillight [24-36vdc, Jw Speaker], 3-25

Tank Assy, Abw 4.01, 3-41

Tie, Cable, 11.3l, 2.75d Max, 3-35

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
29

Tire Assy, Solid, 300mm X 100mm, Ure,
2-19

Tool, Installation, Belt, 1-1, 2-21

Tower Widt, Ld, Left (Low Dump Only), 2-5

Tower Widt, Ld, Right (Low Dump Only),
25

Tower Widt, Left, Afmkt [S16 Jp] (High
Dump Only), 2-5

Tower Widt, Left, Afmkt [S16 Na] (High
Dump Only), 2-5

Tower Widt, Right, Afmkt [S16 Jp] (High
Dump Only), 2-5

Tower Widt, Right, Afmkt [S16 Na] (High
Dump Only), 2-5

Track, Locking, 12.5I, No Stud W/Handle,
2-15, 2-17

Track, N-Lkg, Seat, 12.5, No Stud, 2-15,
2-17

Tray, Battery, 2-53

Tread, Non-Skid-Step, 5.5w 13.8l, 2-5

Tube WiIdt, Base, 2-33

Tube WiIdt, Ohg, Lh, 3-11

Tube WiIdt, Ohg, Rh, 3-11

Tube WIdt, Vacuum, 3-5

Tube, 0.32id 0.500d 00.4, Ss, 2-33

Tube, 0.33id 0.510d 00.8l, Stl, PI, 2-33

Tube, 0.38id 0.500d 2.19I, Ss, 3-8

Tube, 0.41id 0.750d 02.56l, Stl, 3-5

Tube, Handle, 3-45

Tube, Vacuum, Alm, 3-5

\'/

Valve, Ball, Bm06/Bm06, Pvc, W/Handle,
2-53

w

Washer, Flat, 0.17b 0.31d .03, Nyl, 2-47

Washer, Flat, 0.19b 0.44d .05, PI, 08, 2-17,
2-37,3-8,39

Washer, Flat, 0.25, Fendr, 2-13

Washer, Flat, 0.25, Sae, 2-45, 2-51, 3-8

Washer, Flat, 0.25, Std, 2-35

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-13,
2-31, 2-39, 3-3

Washer, Flat, 0.25B 0.56D, .05, PI, 10, 2-9

Washer, Flat, 0.25b 1.12d .12, Ss, 2-29

Washer, Flat, 0.27b 0.69d .05, Ss, 2-5,
2-11, 2-17, 2-21, 2-27, 2-29, 2-31,
2-35, 2-37, 2-39, 3-3, 3-13, 3-15,
3-17, 3-20, 3-35, 3-41

Washer, Flat, 0.28b 1.00d .06, Stl, 2-17,
3-8

Washer, Flat, 0.31, Sae, 2-27, 2-51, 3-35,
3-37, 3-39, 3-41

Washer, Flat, 0.31, Std, 2-9, 2-11, 2-13,
2-19, 2-33, 2-35, 2-37, 3-8, 3-20

Washer, Flat, 0.31b 0.75d .06, Nyl, 2-13

Washer, Flat, 0.32b 1.00d .12, Ss, 2-21,
2-23, 2-27, 2-39

Washer, Flat, 0.34b 1.25d .11, Ss, 3-15

Washer, Flat, 0.38, Std, 2-5, 2-9, 2-13,
2-19, 2-29, 2-33, 2-39, 2-41, 2-45,
3-5, 3-11

Washer, Flat, 0.38b 0.88d .08, Ss, 2-15,
2-17, 2-23, 2-25, 2-31, 2-45, 2-49,
3-3, 3-8, 3-11, 3-13, 3-17

Washer, Flat, 0.40b 1.12d .12, Ss, 2-41

Washer, Flat, 0.41b 1.50d .19, Stl, PI, 2-35

Washer, Flat, 0.44b 1.00d .08, Ss, 2-23,
2-45

Washer, Flat, 0.50, Std, 2-11

Washer, Flat, 0.51b 1.00d .03, Nyl, 2-23,
2-27

Washer, Flat, 0.52b 1.25d .06, Nyl, 2-33

Washer, Flat, 0.53b 1.06d .10, Stl, PI,
2-25, 2-33, 2-43

Washer, Flat, 0.56b 1.38d .11, Ss, 2-25,
2-31, 3-3

Washer, Flat, 0.56b 1.38d .11, Stl, PI, 2-43

Washer, Flat, 0.66b 2.50d .12, Ss, 2-31,
3-3

Washer, Flat, 0.67b 1.00d .13l, Nyl, 2-41

Washer, Flat, 0.91b 1.38d .06, Stl, PI, 2-11,
2-45

Washer, Flat, 1.26b 3.00d .12, Pye, 2-43

Washer, Flat, 10, Ss, 2-49, 3-29, 3-31,
3-33

Washer, Flat, Belleville, .25, 2-21

Washer, Lock, Int-Ext, 0.25, 2-11, 2-37,
2-39, 2-47, 3-20, 3-35, 3-37, 3-39

Washer, Lock, Int-Ext, 0.31, 2-5, 2-37

Washer, Lock, Int, 0.25, 2-51

Washer, Lock, Int, 0.31, 2-19, 2-51, 3-35,
3-37, 3-39

Washer, Lock, Int, 04, 3-37, 3-39

Washer, Thrust, 0.51b 1.00d 0.12w, Brz,
2-31,3-3

Wheel Assy, Drive, Ac, W/ Brake, 2-19

5-10

S16 9045325 (6-2021)



CROSS REFERENCE

Wheel, 04.0d 2.56w 0.41b, 1-1, 2-5, 3-13,
3-17

Wheel, Caster, 5.0 D, Non Swivel, 2-33

Wheel, Steering, 14.0d, Taper Bore, 2-11

Wire, Tie [W/.25 Fir Tree Clip], 2-49, 3-35

Wire, Tie [W/.25” Fir Tree Clip], 2-5, 2-25,
2-31, 2-35, 2-43, 2-47, 2-53, 3-3,
3-23, 3-25, 3-41

S16 9045325 (6-2021) 5-11



CROSS REFERENCE

5-12

S16 9045325 (6-2021)



	S16 Battery Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes
	Fig. 2 - Main Frame Group
	Fig. 3 - Shrouds Group
	Fig. 4 - Front Cover and Directional Pedal Group
	Fig. 5 - Steering and Instrument Panel Group
	Fig. 6 - Seat Support Group
	Fig. 7 - Standard Seat Kit
	Fig. 8 - Deluxe Seat Kit
	Fig. 9 - Drive Wheel and Rear Wheels Group
	Fig. 10 - Main Brush Drive Motor Group
	Fig. 11 - Main Brush Drive Idler and Lift Arm Group
	Fig. 12 - Main Brush Lift Group
	Fig. 13 - Main Brush Front Flap Group
	Fig. 14 - Main Brush Skirts Group
	Fig. 15 - Side Brush Group, Right Hand
	Fig. 16 - Hopper Group, Low Dump
	Fig. 17 - Hopper Filter Box Cover Group
	Fig. 18 - Hopper Vacuum Fan Group
	Fig. 19 - Hopper Filter Box Housing Group
	Fig. 20 - Hopper Group, High Dump
	Fig. 21 - Hopper Lift Arms Group, High Dump
	Fig. 22 - Hopper Hydraulic Lift Cylinder Group, High Dump
	Fig. 23 - Electrical Circuit Board Group
	Fig. 24 - Electrical Box Group
	Fig. 25 - Electrical Box Wiring Group
	Fig. 26 - Battery Tray and Cable Group, Wet, 36V, 360Ah
	Fig. 27 - Wire Harnesses Group
	Fig. 28 - Electrical Schematic
	Fig. 29 - Label Group

	OPTIONS
	Fig. 1 - Side Brush Group, Left Hand
	Fig. 2 - Vacuum Wand Group
	Fig. 3 - Vacuum Wand Box and Fan Group
	Fig. 4 - Fire Extinguisher Kit
	Fig. 5 - Overhead Guard Kit
	Fig. 6 - Single Side Brush Dust Control Group
	Fig. 7 - Brush Door Dust Control Skirts Group
	Fig. 8 - Dual Side Brush Dust Control Group
	Fig. 9 - Hepa Vacuum Fan Group
	Fig. 10 - Spot Light Group, Blue
	Fig. 11 - Strobe Light and Backup Alarm Group
	Fig. 12 - Headlight and Tail Light Group
	Fig. 13 - Battery Group, Wet, 36V 240Ah
	Fig. 14 - Battery Group, Lithium-Ion, 36V, 12.2 Kwh
	Fig. 15 - Battery Group, Lithium-Ion, 36V, 8.2 Kwh
	Fig. 16 - Battery Group, Lithium-Ion, 36V, 4.1 Kwh
	Fig. 17 - On-Board Battery Charger Group
	Fig. 18 - Off-Board Battery Chargers Group
	Fig. 19 - Off-Board Lithium-Ion Battery Charger Group
	Fig. 20 - Smart-Fill Automatic Battery Watering Group
	Fig. 21 - Manual Battery Watering System
	Fig. 22 - Carpet Care Group
	Fig. 23 - Low Dump Hopper Bins Kit
	Fig. 24 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - Accelerator and Brake Pedal Assembly Breakdown, 1200253
	Fig. 2 - Steering Control Breakdown, 1200203

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





